
1102-12��� (KDS) 

 6-1 

 
 
 
 
 
 
 
 
 

 
 

������  6 
 

���	
� , ��
����
	�  �
����
�� , 
�
��
��  ���
���
	�  

 
 
 
 
 
 

Section 6 
 

Cab, tractor steering, external styling 
 
 

 
 
 
 
 
 
 
 
 
 
 
  



1102-12��� (KDS) 

 6-2 

 
 
 
 
 



1102-12��� (KDS) 

 6-3 

 
 

������  6   ���	
� , ��
����
	�  �
����
�� , 
�
��
��  ���
���
	�  

 
 
 

Section 6   Cab, tractor steering, external styling  
 
 
 

����
��
	�  
Content 

 
6.1 0901-13-1-02�� (SP) ����	
��
�  ���������  Tractor steering 6-4 

     
6.2 0901-13-50-02�� (SP) ��
	��  ����	
��
�  Steering drive 6-7 

     
6.3 0901-23-1�� (SP) ������	��  �
�����  Seat mounting 6-15 

     
6.4 0901-24-1-02�� (SP) ��
  Floor 6-17 

     
6.5 0901-47-2�� (SP) ������	��  ��	
�
����  

����
��
�  ���
��  
Cab heater mounting 

6-25 
      

6.6 0901-53-1�� (SP) ������	��  ����	
�
����  
����
��
�  ���
��  

Independent cab heater 
mounting 6-28 

     
6.7 0901-61-1-01�� (SP) ������	��  ���
��  ���
 -

��  
Cab protection mounting 

6-31 
     

6.8 0901-111-03�� (SP)/ 
               -04�� (SP)/ 
               -09�� (SP)/ 
               -11�� (SP) ���
��  Cab 6-34 

     
6.9 1102-55-3�� (SP) ��

��	��  Facing 6-47 

     
6.10 2501-59-1�� (SP)/ 

                   -01�� (SP) ���
��  Cab 6-57 
     

6.11 312001-57-2�� (SP) ������	��  	���

�����	  
���
��  

Cab fans mounting 
6-67 

     
6.12  ���
������
���   

����
�  
  �����!��"  
��
�
�  
��������  ���
 -
��  «#���� » 

“Chetra” universal cab 
interior machine set 

6-70 
     
     
   $����  

���	  
   Total pages 74 

 



1102-12��� (KDS) 

 6-4 

 
 
 

 
 

�	��
��   6.1   ��
����
	�  �
����
��  
Figure  6.1  Tractor steering   

 



1102-12��� (KDS) 

 6-5 

 

6.1  1102-13-1-02��    ��
����
	�  �
����
��  
                                     1102-13-1-02SP  Tractor steering 

��
 -	�  ��   

���
���
�  

 
Q-ty per unit 

%  
�
� . 

 
Fig. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL 

)  

6.1 1102-13-1-02�� (SP) ����	
��
�  ������ -
���  

Tractor steering 
´   

 1102-13-1-02-20�� (SP) ����	
��
�  ������ -
���  

Tractor steering 
 ´  

 
 
 
 
 

%  �
� . 
 

Fig. No 
6.1 

��

!���	�  ��  

���
���
�  

 
Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

1 0901-13-50-02� (SP) ��
	��  ����	
��
�  Steering drive 1  
 0901-13-50-02-20��  

                        -20SP ��
	��  ����	
��
�  Steering drive  1 
2 404-13-269-02 ���  Axle 1 1 
3  *�

��  3,2´ 14 

+��)  397-79 
Cotter pin 3.2´ 14 
GOST 397-79 8 8 

4 312001-13-64 
                    -01�� (SP) )���  Tie-rod 1  

 312001-13-64-01-20��  
                           -20SP )���  Tie-rod  1 

5 2501-13-232-13�� (SP) ,�!��  Lever 1  
 2501-13-232-13-20��  

                          -20SP ,�!��  Lever  1 
6  -�
�  � 8-6g´ 30 

+��)  7796-70 
Bolt � 8-6g´ 30 
GOST 7796-70 1 1 

7 34 0350 *�����  5´ 7,5 
+��)  24071-97 

Key 5´ 7.5 
GOST 24071-97 3 3 

8 2501-13-233-04�� (SP) ,�!��  Lever 1  
 2501-13-233-04-20��  

                          -20SP ,�!��  Lever  1 
9 )) 2501-13-128- 

                    -02�� (SP) ,�!��  Lever 1  
 )) 2501-13-128- 

               -02-20�� (SP) ,�!��  Lever  1 
10  -�
�  � 8-6g´ 25 

+��)  7796-70 
Bolt � 8-6g´ 25 
GOST 7796-70 1 1 

11 404-13-269 ���  Axle 7 7 
12 0901-13-147� (SP) )���  Tie-rod 1  
 0901-13-147-20�� (SP) )���  Tie-rod  1 



1102-12��� (KDS) 

 6-6 

 
%  �
� . 

 
Fig. No 

6.1 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

13 0901-13-132-03�� (SP) )���  Tie-rod 1  
 0901-13-132-03-20��  

                          -20SP 
)���  Tie-rod 

 1 
14 2001-13-86�� (SP) )���  Tie-rod 1  
 2001-13-86-20�� (SP) )���  Tie-rod  1 

15 2001-13-113-03�� (SP) )���  Tie-rod 1  
 2001-13-113-03-20(SP) )���  Tie-rod  1 

16 312001-13-27 ���  ����
�
����  Special axle 1 1 
17  +� ��  � 6 

+��)  5915-70 
Nut � 6 
GOST 5915-70 2 2 

18  *� ��  8)  
+��)  6402-70 

Washer 8)  
GOST 6402-70 1 1 

19  +� ��  � 8 
+��)  5915-70 

Nut � 8 
GOST 5915-70 1 1 

20 31 0110 *� ��  6 
+��)  7796-70 

Washer 6 
GOST 7796-70 2  

 31 0110-20 *� ��  6 
+��)  7796-70 

Washer 6 
GOST 7796-70  2 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



1102-12��� (KDS) 

 6-7 

 
 
 
 
 

 
 

�	��
��   6.2  �
	���  ��
����
	�  
Figure  6.2   Steering drive  



1102-12��� (KDS) 

 6-8 

 

6.2   0901-13-50-02��    �
	���  ��
����
	�  
                                       0901-13-50-02SP  Steering drive 

��
 -	�  ��   

���
���
�  

 
Q-ty per unit 

%  
�
� . 

 
Fig. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL 

)  

6.2, 0901-13-50-02�� (SP) ��
	��  ����	
��
�  Steering drive ´   
6.3, 
6.4 

0901-13-50-02-20��  
                        -20SP ��
	��  ����	
��
�  Steering drive  ´  

 
������� ��  

NOTE 
* - ��������  ��  ��
�
����  
* - Delivered according to the Contract 

 
 

%  �
� . 
 

Fig. No 
6.2 

��

!���	�  ��  

���
���
�  

 
Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

1 3501-13-164-01�� (SP) ,�������  Handle 1  
 3501-13-164-01-20��  

                          -20SP ,�������  Handle  1 
2 3501-13-163-01�� (SP) ,�������  Handle 1  
 3501-13-163-01-20��  

                         -20SP ,�������  Handle  1 
3 0901-13-101�� (SP) ����
�  Connecting piece 1  
 0901-13-101-20�� (SP) ����
�  Connecting piece  1 

4 404-13-269-01 ���  Axle 1  
 404-13-269-01-20 ���  Axle  1 

5  *�

��  3,2´ 14 
+��)  397-79 

Cotter pin 3.2´ 14 
GOST 397-79 

 
34 

 
34 

6 46-13-174 �"�  Ear 1  
 46-13-174-20 �"�  Ear  1 

7 28 0250 -�
�  � 10-6g´ 40 
+��)  7796-70 

Bolt M10-6g×40 
GOST 7796-70 8  

 28 0250-20 -�
�  � 10-6g´ 40 
+��)  7796-70 

Bolt M10-6g×40 
GOST 7796-70  8 

8  *� ��  10 �)  
+��)  6402-70 

Washer 10 OT 
GOST 6402-70 23 23 

9 3501-13-137-01�� (SP) ������  Housing 1  
 3501-13-137-01-20��  

                          -20SP ������  Housing  1 
10 3501-13-138�� (SP) ����
�  Pedal  1  
 3501-13-138-20�� (SP) ����
�  Pedal  1 

11  -�
�  � 8-6g´ 30 
+��)  7796-70 

Bolt M8-6g×30 
GOST 7796-70 1 1 

12 34 0350 *�����  5´ 7,5 
+��)  24071-97 

Key 5´ 7.5 
GOST 24071-97 

 
1 

 
1 

13 40 0359-01 &��
����  ����

  Pedal strap 1 1 



1102-12��� (KDS) 

 6-9 

 
%  �
� . 

 
Fig. No 

6.2 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

14 2501-13-96 ,����.��  Tension member 1  
 2501-13-96-20 ,����.��  Tension member  1 

15 30 0220 +� ��  � 12´ 1,25 
+��)  15522-70 

Nut M12´ 1.25 
GOST 15522-70 5  

 30 0220-20 +� ��  � 12´ 1,25 
+��)  15522-70 

Nut M12´ 1.25 
GOST 15522-70  5 

16 0902-13-201��  (SP) ����
�  Connecting piece 1  
 0902-13-201-20�� (SP) ����
�  Connecting piece  1 

17 31 0170 *� ��  10 
+��)  11371-78 

Washer 10 
GOST 11371-78 11  

 31 0170-20 *� ��  10 
+��)  11371-78 

Washer 10 
GOST 11371-78  11 

18  -�
�  � 10-6g´ 20 
+��)  7796-70 

Bolt M10-6g×20 
GOST 7796-70 2 2 

19 0901-13-130�� (SP) ����
�  Connecting piece 1  
 0901-13-130-20�� (SP) ����
�  Connecting piece  1 

20 0901-13-129�� (SP) )���  Tie-rod 1  
 0901-13-129-20�� (SP) )���  Tie-rod  1 

21 0901-13-139-01�� (SP) )���  Tie-rod 1  
 0901-13-139-01-20��  

                         -20SP )���  Tie-rod  1 
22 3501-13-202�� (SP) ����
�  Connecting piece 1  
 3501-13-202-20�� (SP) ����
�  Connecting piece  1 

23 3501-13-200�� (SP) )���  Tie-rod 1  
 3501-13-200-20�� (SP) )���  Tie-rod  1 

24 3501-13-255�� (SP) ����
�  Pedal 1  
 3501-13-255-20�� (SP) ����
�  Pedal  1 

25 700-38-2742-01 ���.
��  Spring 1  
 700-38-2742-20 ���.
��  Spring  1 

26  +� ��  � 6 
+��)  5915-70 

Nut M6 
GOST 5915-70 10 10 

27  -�
�  � 8-6g´ 25 
+��)  7796-70 

Bolt M8-6g×25 
GOST 7796-70 15 15 

28  *� ��  8)  
+��)  6402-70 

Washer 8T 
GOST 6402-70 29 29 

29 700-38-2552-01 ���.
��  Spring  1  
 700-38-2552-20 ���.
��  Spring  1 

30 3501-13-218�� (SP) )���  Tie-rod 1  
 3501-13-218-20�� (SP) )���  Tie-rod  1 

31 3501-13-215-01�� (SP) ����
�  Connecting piece 1  
 3501-13-215-01-20��  

                          -20SP ����
�  Connecting piece  1 
32  -�
�  � 10-6g´ 30 

+��)  7796-70 
Bolt M10-6g×30 
GOST 7796-70 16 16 

33 0901-13-111�� (SP) ����
�  Connecting piece 1  
 0901-13-111-20�� (SP) ����
�  Connecting piece  1 

34 2501-13-196 ����  Stop 1  
 2501-13-196-20 ����  Stop  1 



1102-12��� (KDS) 

 6-10 

 
 
 

 
�	��
��   6.3   �
	���  ��
����
	�  

Figure  6.3   Steering drive 



1102-12��� (KDS) 

 6-11 

 
%  �
� . 

 
Fig. No 

6.3 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

1  -�
�  � 8-6g´ 25 
+��)  7796-70 

Bolt M8-6g×25 
GOST 7796-70 15 15 

2  *� ��  8)  
+��)  6402-70 

Washer 8T 
GOST 6402-70 29 29 

3  +� ��  � 6 
+��)  5915-70 

Nut M6 
GOST 5915-70 10 10 

4 312001-13-26-04�� (SP) )���  Tie-rod 1  
 312001-13-26-04- 20��  

                               -20SP )���  Tie-rod  1 
5  *� ��  10 �)  

+��)  6402-70 
Washer 10 OT 
GOST 6402-70 23 23 

6  -�
�  � 10-6g´ 30 
+��)  7796-70 

Bolt M10-6g×30 
GOST 7796-70 16 16 

7 3501-13-253�� (SP) ������  Sector 1 1 
8 3501-13-128 ������  Housing 1 1 
9 2501-13-309�� (SP) ,�������  Handle 1 1 
10 3501-13-183 /
������  Locator 1 1 
11 700-38-2563 ���.
��  Spring 1  
 700-38-2563-20 ���.
��  Spring  1 

12 0901-13-127�� (SP) )���  Tie-rod 1  
 0901-13-127-20�� (SP) )���  Tie-rod  1 

13 0901-13-121�� (SP) ����
�  Connecting piece 1  
 0901-13-121-20�� (SP) ����
�  Connecting piece  1 

14  -�
�  � 6-6g´ 16 
+��)  7798-70 

Bolt M6-6g×16 
GOST 7798-70 

 
8 

 
8 

15  *� ��  6)  
+��)  6402-70 

Washer 6T 
GOST 6402-70 8 8 

16 31 0110 *� ��  6 
+��)  11371-78 

Washer 6 
GOST 11371-78 4  

 31 0110-20 *� ��  6 
+��)  11371-78 

Washer 6 
GOST 11371-78  4 

17 0901-13-119�� (SP) ������  Cover 1  
 0901-13-119-20�� (SP) ������  Cover  1 

 
 
 
 
 
 
 
 



1102-12��� (KDS) 

 6-12 

 
 
 

 
 

 
 

�	��
��   6.4  �
	���  ��
����
	�  
Figure  6.4  Steering drive 



1102-12��� (KDS) 

 6-13 

 
%  �
� . 

 
Fig. No 

6.4 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

1  -�
�  � 10-6g´ 30 
+��)  7796-70 

Bolt M10-6g´ 30 
GOST 7796-70 16 16 

2  *� ��  10 �)  
+��)  6402-70 

Washer 10 OT 
GOST 6402-70 23 23 

3  -�
�  � 6-6g´ 16 
+��)  7798-70 

Bolt M6-6g´ 16 
GOST 7798-70 

 
8 

 
8 

4  *� ��  6)  
+��)  6402-70 

Washer 6T 
GOST 6402-70 8 8 

5 31 0110 *� ��  6 
+��)  11371-78 

Washer 6 
GOST 6402-70 4  

 31 0110-20 *� ��  6 
+��)  11371-78 

Washer 6 
GOST 6402-70  4 

6 )) 2501-13-159- 
                     -02�� (SP) ������  Cover 1 1 

7 0901-13-106�� (SP) )���  Tie-rod 1  
 0901-13-106-20�� (SP) )���  Tie-rod  1 

8 0901-13-125�� (SP) )���  Tie-rod 1  
 0901-13-125-20�� (SP) )���  Tie-rod  1 

9  -�
�  � 8-6g´ 25 
+��)  7796-70 

Bolt M8-6g´ 25 
GOST 7796-70 15 15 

10  *� ��  8)  
+��)  6402-70 

Washer 8T 
GOST 6402-70 29 29 

11 31 0170 *� ��  10 
+��)  11371-78 

Washer 10 
 GOST 6402-70 11  

 31 0170-20 *� ��  10 
+��)  11371-78 

Washer 10 
GOST 6402-70  11 

12 0901-13-143�� (SP) )���  Tie-rod 1  
 0901-13-143-20�� (SP) )���  Tie-rod  1 

13 700-38-2757-01 ���.
��  Spring 1  
 700-38-2757-20 ���.
��  Spring  1 

14 46-23-133 ,�������  Handle 1 1 
15  -�
�  � 8-6g´ 40 

+��)  7795-70 
Bolt M8-6g×40 
GOST 7795-70 4 4 

16 31 0150 *� ��  8 
+��)  11371-78 

Washer 8 
GOST 6402-70 4  

 31 0150-20 *� ��  8 
+��)  11371-78 

Washer 8 
GOST 6402-70  4 

17  $��
0!���
�  
$� 4181-3716000 
)�  37.003.188-76* 

Switch 
VK418-3716000 
TU 37.003.188-76* 1  

  $��
0!���
�  
$� 4181-3716000)  
)�  37.003.188-76 

Switch 
VK418-3176000T 
TU 37.003.188-76  1 

18 404-13-269-02 ���  Axle 1  
 404-13-269-02-20 ���  Axle  1 

19  *�

��  3,2´ 14 
+��)  397-79 

Cotter pin 3.2×14 
GOST 397-79 

 
34 

 
34 



1102-12��� (KDS) 

 6-14 

 
%  �
� . 

 
Fig. No 

6.4 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

20 0901-13-105�� (SP) -
��  ����	
��
�  Control unit 1  
 0901-13-105-20�� (SP) -
��  ����	
��
�  Control unit  1 

21 0901-13-122�� (SP) )���  Tie-rod 2  
 0901-13-122-20�� (SP) )���  Tie-rod  2 

22 50 0093 ��
���   
��  26,5-19-3,5 )� 17  
,�/�, 35-7755-84 

Ring  
SP 26.5-19-3.5 TU17 
RSFSR35-7755-84 

 
 
4 

 
 
4 

23  ����
��
�  942/20 
+��)  4060-78 

Bearing 942/20 
GOST 4060-78 

 
4 

 
4 

24 31 0330 *� ��  20 
+��)  10450-78 

Washer 20 
GOST 10450-78 3  

 31 0330-20 *� ��  20 
+��)  10450-78 

Washer 20 
GOST 10450-78  3 

25 404-13-226 2�.
�  Clamp 2  
 404-13-226-20 2�.
�  Clamp  2 

26 3501-13-122 ���  Axle 1 1 
27 3501-13-127 �
����  Strip 2  
 3501-13-127-20 �
����  Strip  2 

28 404-13-269 ���  Axle 32  
 404-13-269-20 ���  Axle  32 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



1102-12��� (KDS) 

 6-15 

 
 
 
 

 
 
 

�	��
��   6.5   ����
����  �	��
!�  
Figure  6.5  Seat mounting 



1102-12��� (KDS) 

 6-16 

 

6.3   0901-23-1��    ����
����  �	��
!�  
        0901-23-1SP  Seat mounting 

��
 -	�  ��   

���
���
�  

 
Q-ty per unit 

%  
�
� . 

 
Fig. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

6.5 0901-23-1�� (SP) ������	��  �
�����  Seat mounting ´  ´  
 
 
 
 
 

%  �
� . 
 

Fig. No 
6.5 

��

!���	�  ��  

���
���
�  

 
Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

1  �
�����  	��
��
�  
, 405�$ /� 80& 

Operator’s seat  
R405SV/� 80N 1 1 

2 0901-23-101�� (SP) ������  ����"����   Transient framework 1  
 0901-23-101-20�� (SP) ������  ����"����   Transient framework  1 

3  -�
�  � 8-6g´ 25 
+��)  7796-70 

Bolt � 8-6g´ 25 
GOST 7796-70 4 4 

4  +� ��  � 8 
+��)  5915-70 

Nut M8 
GOST 5915-70 8 8 

5 31 0150 *� ��  8 
+��)  11371-78 

Washer 8 
GOST 11371-78 4  

 31 0150-20 *� ��  8 
+��)  11371-78 

Washer 8 
GOST 11371-78  4 

 
 
 
 
 
 
 
 



1102-12��� (KDS) 

 6-17 

 
 
 
 

 
 

�	��
��    6.6   ���   
Figure  6.6  Floor 

 



1102-12��� (KDS) 

 6-18 

 

6.4   0901-24-1-02��   ���  
         0901-24-1-02SP  Floor  

��
 -	�  ��   

���
���
�  

 
Q-ty per unit 

%  
�
� . 

 
Fig. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL 

)  

6.6, 0901-24-1-02�� (SP) ��
  Floor  ´   
6.7 0901-24-1-02-20�� (SP) ��
  Floor   ´  

 
 

������� ��  
NOTE 

* - ��������  ��  ��"���
�  
* - Delivered according to the Contract 

 
 

%  �
� . 
 

Fig. No 
6.6 

��

!���	�  ��  

���
���
�  

 
Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

1  *� ��  10 
+��)  11371-78 

Washer 10 
GOST 11371-78 16 16 

2  *� ��  10 �)  
+��)  6402-70 

Washer 10 OT 
GOST 6402-70 8 8 

3  -�
�  � 10-6g´ 30 
+��)  7796-70 

Bolt M10-6g×30 
GOST 7796-70 8 8 

4 0901-24-109�� (SP) �����  Support 1  
 0901-24-109-20�� (SP) �����  Support  1 

5 3501-24-245 ������� �  Bracket 1  
 3501-24-245-20 ������� �  Bracket  1 

6  *� ��  6)  
+��)  6402-70 

Washer 6T 
GOST 6402-70 10 10 

7  -�
�  � 6-6g´ 16 
+��)  7798-70 

Bolt M6-6g×16 
GOST 7798-70 10 10 

8  *� ��  8)  
+��)  6402-70 

Washer 8T 
GOST 6402-70 24 28 

9  $
��  $� 8-6g´ 18 
+��)  17473-80 

Screw BM8-6g×18  
GOST 17473-80 5 5 

10 3501-24-325 ��.�"  Jacket 1  
 3501-24-325-20 ��.�"  Jacket  1 

11 40 0415 ��
���
��
�  Sealant 2 2 
12  *� ��  8 

+��)  11371-78 
Washer 8 
GOST 11371-78 26 30 

13  -�
�  � 8-6g´ 30 
+��)  7796-70 

Bolt M8-6g×30 
GOST 7796-70 4 4 

14  -�
�  � 10-6g´ 20 
+��)  7796-70 

Bolt M10-6g×20 
GOST 7796-70 2 2 

15 0901-24-107�� (SP) -�
��  Beam 1  
 0901-24-107-20�� (SP) -�
��  Beam  1 



1102-12��� (KDS) 

 6-19 

 
%  �
� . 

 
Fig. No 

6.6 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

16  -�
�  � 8-6g´ 20 
+��)  7796-70 

Bolt M8-6g×20 
GOST 7796-70 14 18 

17 401-24-210�� (SP) ����  Stop 2  
 401-24-210-20�� (SP) ����  Stop  2 
18 3501-24-35-03 ��	�
�  Rug 1 1 
19 3501-24-35-02 ��	�
�  Rug 1 1 
20 3501-24-35-01 ��	�
�  Rug 1  
 3501-24-35-01-20 ��	�
�  Rug  1 

21 3501-24-35 ��	�
�  Rug 2 2 
22 3501-24-130 ��
�����
�  Packing  2  
 3501-24-130-20 ��
�����
�  Packing   2 

23 )) 2501-13-155 
                    -01�� (SP) )���  Tie-rod 1  

 )) 2501-13-155 
                -01-20�� (SP)                                )���  Tie-rod  1 

24 3501-24-203 ,�!��  Handle 1  
 3501-24-203-20 ,�!��  Handle  1 

25  +� ��  � 8 
+��)  5915-70 

Nut M8 
GOST 5915-70 4 4 

26  *� ��  8 
+��)  6958-78 

Washer 8 
GOST 6958-78 4 4 

27 404-13-269 ���  Axle 2  
 404-13-269-20 ���  Axle  2 

28  *�

��  3,2´ 14 
+��)  397-79 

Cotter pin 3.2×14 
GOST 397-79 6 6 

29 3501-24-52 ��	�
�  Rug 2  
 3501-24-52-20 ��	�
�  Rug  2 

30 3501-24-52-01 ��	�
�  Rug 1  
 3501-24-52-01-20 ��	�
�  Rug  1 

31 3501-24-59 ��	�
�  Rug 1 1 
32 3501-24-59-01 ��	�
�  Rug 1 1 
33 3501-24-127 ��
�����
�  Packing  1  
 3501-24-127-20 ��
�����
�  Packing   1 

34 0901-24-101-02�� (SP) ������  Skeleton  1  
 0901-24-101-02-20��  

                         -20SP ������  Skeleton  1 
35 3501-24-164�� (SP) ������  Cover 1  
 3501-24-164-20�� (SP) ������  Cover  1 

36 3501-24-36 ��	�
�  Rug 2  
 3501-24-36-20 ��	�
�  Rug  2 

37 3501-24-36-01 ��	�
�  Rug 1  
 3501-24-36-01-20 ��	�
�  Rug  1 

38 3501-24-134 ��	�
�  Rug 1 1 
39 3501-24-134-01 ��	�
�  Rug 1 1 
40 3501-24-139 ��
�����
�  Packing  1  
 3501-24-139-20 ��
�����
�  Packing   1 



1102-12��� (KDS) 

 6-20 

 
%  �
� . 

 
Fig. No 

6.6 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

41 3501-24-195 ��	�
�  Rug 1  
 3501-24-195-20 ��	�
�  Rug  1 

42 3501-24-339 ��	�
�  Rug 1 1 
43 3501-24-339-01 ��	�
�  Rug 2 2 
44 3501-24-339-02 ��	�
�  Rug 1  
 3501-24-339-02-20 ��	�
�  Rug  1 

45 3501-24-339-03 ��	�
�  Rug 1 1 
46 3501-24-165-01�� (SP) -�
��  Buckle 1  
 3501-24-165-01-20��  

                          -20SP -�
��  Buckle  1 
47 28 0150 -�
�  � 8-6g´ 55 

+��)  7795-70 
Bolt M8-6g×55 
GOST 7795-70 2  

 28 0150-20 -�
�  � 8-6g´ 55 
+��)  7795-70 

Bolt M8-6g×55 
GOST 7795-70  2 

48 0901-24-115�� (SP) ������  Cover 1  
 0901-24-115-20�� (SP) ������  Cover  1 

49 31 0110 *� ��  6 Washer 6 6  
 31 0110-20 *� ��  6 Washer 6  6 

50 0901-24-111�� (SP) ������  Cover 1  
 0901-24-111-20�� (SP) ������  Cover  1 

51  -�
�  � 8-6g´ 70 
+��)  7795-70 

Bolt M8-6g×70 
GOST 7795-70 2 2 

52 3501-24-124 ��.�"  Jacket 1  
 3501-24-124-20 ��.�"  Jacket  1 

53 3501-24-129 ��
�����
�  Packing  1  
 3501-24-129-20 ��
�����
�  Packing   1 

54 3501-24-41 ��	�
�  Rug 2  
 3501-24-41-20 ��	�
�  Rug  2 

55 3501-24-41-01 ��	�
�  Rug 1  
 3501-24-41-01-20 ��	�
�  Rug  1 

56 3501-24-137 ��	�
�  Rug 1  
 3501-24-137-20 ��	�
�  Rug  1 

57 3501-24-138 ��	�
�  Rug 1 1 
58 0901-24-113�� (SP) ���.��  Buckle 1  
 0901-24-113-20�� (SP) ���.��  Buckle  1 

59 3501-24-128 ��
�����
�  Packing  2  
 3501-24-128-20 ��
�����
�  Packing   2 

60 3501-24-143 ��
�����
�  Packing  5  
 3501-24-143-20 ��
�����
�  Packing   5 

61  +
���	

!�����  
�����  (�������� ) 
VL036 18 706 
55NR11 Art 
49039037* 

Hydraulic support 
(front) 
VL036 18 706 
55NR11 Art 
49039037* 2 2 



1102-12��� (KDS) 

 6-21 

 
%  �
� . 

 
Fig. No 

6.6 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

62  +
���	

!�����  
�����  (������ ) 
VL036 18 706 
60NR11 Art 
49039038* 

Hydraulic support 
(rear) 
VL036 18 706 
60NR11 Art 
49039038* 2 2 

63 28 0250 -�
�  � 10-6g´ 40 
+��)  7796-70 

Bolt M10-6g×40 
GOST 7796-70 4  

 28 0250-20 -�
�  � 10-6g´ 40 
+��)  7796-70 

Bolt M10-6g×40 
GOST 7796-70  4 

64 0901-24-125�� (SP) ������	��  Spacer 4  
 0901-24-125-20�� (SP) ������	��  Spacer  4 

 
 
 
 
 
 
 



1102-12��� (KDS) 

 6-22 

 

 
�	��
��   6.7  ���  
Figure  6.7  Floor  



1102-12��� (KDS) 

 6-23 

 
%  �
� . 

 
Fig. No 

6.7 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

1 3501-24-126 ��
�����
�  Packing  2  
 3501-24-126-20 ��
�����
�  Packing   2 

2  -�
�  � 8-6g´ 20 
+��)  7796-70 

Bolt M8-6g´ 20 
GOST 7796-70 14 18 

3  *� ��  8)  
+��)  6402-70 

Washer 8T 
GOST 6402-70 24 28 

4  *� ��  8 
+��)  11371-78 

Washer 8 
GOST 11371-78 26 30 

5 3501-24-140-01�� (SP) ������  Cover 1  
 3501-24-140-01- 

                   -20�� (SP) ������  Cover  1 
6 3501-24-195 ��	�
�  Rug 1  
 3501-24-195-20 ��	�
�  Rug  1 

7 3501-24-35-03 ��	�
�  Rug 1 1 
8 3501-24-35 ��	�
�  Rug 2 2 
9 3501-24-35-01 ��	�
�  Rug 1  
 3501-24-35-01-20 ��	�
�  Rug  1 

10 3501-24-35-02 ��	�
�  Rug 1 1 
11 47 0230 ���  6-10- 12´ 45 

+��)  9650-80 
Axle 6-10B12´ 45 
GOST 9650-80 4  

 47 0230-20 ���  6-10- 12´ 45 
+��)  9650-80 

Axle 6-10B12´ 45 
GOST 9650-80  4 

12  *� ��  10 
+��)  11371-78 

Washer 10 
GOST 11371-78 16 16 

13  *�

��  3,2´ 14 
+��)  397-79 

Cotter pin 3.2´ 14 
GOST 397-79 6 6 

14  +� ��  � 8 
+��)  5915-70 

Nut M8 
GOST 5915-70 4 4 

15  *� ��  8 
+��)  6958-78 

Washer 8 
GOST 6958-78 4 4 

16  *� ��  16 �)  
+��)  6402-70 

Washer 16 OT 
GOST 6402-70 4 4 

17 28 0558 -�
�  � 16-6g´ 60 
+��)  7798-70 

Bolt M16-6g´ 60 
GOST 7798-70 2  

 28 0558-20 -�
�  � 16-6g´ 60 
+��)  7798-70 

Bolt M16-6g´ 60 
GOST 7798-70  2 

18 2501-24-150-01 �
���
��  Strip 3  
 2501-24-150-01-20 �
���
��  Strip  3 

19 28 0342 -�
�   
� 12´ 1,25-6g´ 30 
+��)  7796-70 

Bolt  
� 12´ 1.25-6g´ 30  
GOST 7796-70 16  

 28 0342-20 -�
�   
� 12´ 1,25-6g´ 30  
+��)  7796-70 

Bolt  
� 12´ 1.25-6g´ 30 
GOST 7796-70  16 

20  *� ��  12 �)  
+��)  6402-70 

Washer 12 OT 
GOST 6402-70 16 16 



1102-12��� (KDS) 

 6-24 

 
%  �
� . 

 
Fig. No 

6.7 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

21  *� ��  12 
+��)  6958-78 

Washer 12 
GOST 6958-78 16 16 

22 28 0551 -�
�  � 16-6g´ 50 
+��)  7796-70 

Bolt M16-6g´ 50 
GOST 7796-70 1  

 28 0551-20 -�
�  � 16-6g´ 50 
+��)  7796-70 

Bolt M16-6g´ 50 
GOST 7796-70  1 

23 0901-24-125�� (SP) ������	��  Spacer 4  
 0901-24-125-20�� (SP) ������	��  Spacer  4 

24  -�
�  � 16-6g´ 45 
+��)  7796-70 

Bolt M16-6g´ 45 
GOST 7796-70 1 1 

25 40 0415 ��
���
��
�  Sealant 2 2 
26 3501-24-54 ��	�
�  Rug 1  
 3501-24-54-20 ��	�
�  Rug  1 

27 3501-24-55 ��	�
�  Rug 2  
 3501-24-55-20 ��	�
�  Rug  2 

28 3501-24-55-01 ��	�
�  Rug 1  
 3501-24-55-01-20 ��	�
�  Rug  1 

29 3501-24-84 ��	�
�  Rug 1 1 
30 3501-24-143 ��
�����
�  Packing  5  
 3501-24-143-20 ��
�����
�  Packing   5 

31 40 0487 ����

��
�  Warmth-keeping 
jacket 1 1 

32 0901-24-110�� (SP) �����  Bucket 1  
 0901-24-110-20�� (SP) �����  Bucket  1 

33  -�
�  � 10-6g´ 30 
+��)  7796-70 

Bolt M10-6g´ 30 
GOST 7796-70 8 8 

34  *� ��  10 �)  
+��)  6402-70 

Washer 10 OT 
GOST 6402-70 8 8 

35 28 0573 -�
�  � 16-6g´ 120 
+��)  7795-70 

Bolt � 16-6g´ 120 
GOST 7795-70 2  

 28 0573-20 -�
�  � 16-6g´ 120 
+��)  7795-70 

Bolt � 16-6g´ 120 
GOST 7795-70  2 

36  *� ��  16 
+��)  11371-78 

Washer 16 
GOST 11371-78 2 2 

37 0901-24-81 ����
����  Gasket 2 2 
38 30 0268 +� ��  � 16 

+��)  5915-70 
Nut M16 
GOST 5915-70 4  

 30 0268-20 +� ��  � 16 
+��)  5915-70 

Nut M16 
GOST 5915-70  4 

39 312001-53-8-20 ������  Cover - 1 
 

 
 
 
 
 
 



1102-12��� (KDS) 

 6-25 

 
 

 
 

 
 

�	��
��   6.8  ����
����  ���	�	��"�   ����	����   ���	
#  
Figure  6.8  Dependent cab heater mounting  

 



1102-12��� (KDS) 

 6-26 

 

6.5   0901-47-2��    ����
����  ���	�	��"�  ����	����  ���	
#  
                       0901-47-2SP  Dependent cab h eater mounting 

��
 -	�  ��   

���
���
�  

 
Q-ty per unit 

%  
�
� . 

 
Fig. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

6.8 0901-47-2�� (SP) ������	��  ��	
�
 -
����  ����
��
�  �� -
�
��  

Dependent cab 
heater mounting 

´   
 0901-47-2-20�� (SP) ������	��  ��	
�
 -

����  ����
��
�  �� -
�
��  

Dependent cab 
heater mounting 

 ´  
 

������� ��  
NOTE 

*-  ��������  ��  ��
�
����  
* - Delivered according to the Contract  

 
%  �
� . 

 
Fig. No 

6.8 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL 

)  

1  *� ��  10 �)  
+��)  6402-70 

Washer 10 OT 
GOST 6402-70 4 4 

2  -�
�  � 10-6g´ 30 
+��)  7796-70 

Bolt M10-6g´ 30 
GOST 7796-70 4 4 

3 40 0501 ����
����  Gasket 2 2 
4 46 0601-11 ,���	  Hose 1  
 46 0601-11-20 ,���	  Hose  1 

5  *
����	�  "����  
DIN 3017-AS 20-32/ 
12C7-W2 

Hose clamp 
DIN 3017-AS 20-32/ 
12C7-W2 4 4 

6 282 110 251 ����
��
�  ��	
�
��  
Xeros 4000* 

Dependent heater 
Xeros 4000* 1 1 

7 46 0601-04 ,���	  Hose 1  
 46 0601-04-20 ,���	  Hose  1 

8 40 0500 ����
����  Gasket 1 1 
9 1101-47-2 ����"���
�  Adapter  1 1 
10  3
���������
���  

�
����  L113VA30A 
(DC)* 

Electromagnetic  
valve L113VA30A 
(DC)* 1 1 

11 1101-25-35 ������� ��  Lock nut  1 1 
12 174 025 000 +�4���
��� * Corrugated hose* 1 1 
13  2��
����   

3120-32-08 
Rivet   
3120-32-08 12 12 

14 330 31 311 ���
� * Nozzle* 3 3 
15  *
����	�  "����  

DIN 3017-AS 70-90/ 
12C7-W2 

Hose clamp 
DIN 3017-AS 70-90/ 
12C7-W2 4 4 

16 174 025 000 +�4���
��� * Corrugated hose* 1 1 



1102-12��� (KDS) 

 6-27 

 
%  �
� . 

 
Fig. No 

6.8 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

17  ,�����   
2105-1311090* 

Belt 
2105-1311090* 2 2 

18 0901-47-79�� (SP) )�������	��  Pipeline 1  
 0901-47-79-20�� (SP) )�������	��  Pipeline  1 

19 0901-47-79-01-20��  
                        -20SP )�������	��  Pipeline 1 - 

20 0901-47-79-01�� (SP) )�������	��  Pipeline - 1 
 



1102-12��� (KDS) 

 6-28 

 
�	��
��   6.9  ����
����  
����	�	��"�  ����	����  ���	
#  

Figure  6.9  Independent cab heater mounting 



1102-12��� (KDS) 

 6-29 

 

6.6   0901-53-1��    ����
����  
����	�	��"�  ����	����  ���	
#  
        0901-53-1SP  Independent cab heater mountin g 

��
 -	�  ��   

���
���
�  

 
Q-ty per unit 

%  
�
� . 

 
Fig. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

6.9 0901-53-1�� (SP) ������	��  ����	
 -
�
����  ����
��
�  
���
��  

Independent cab 
heater mounting 

´  - 
 
 

������� ��  
 
 

NOTE 

* -  ������������  �������
�  �  ����	�����  Airtronic  
** - ��������  ��  ��
�
����  
 
* Delivered together with Airtronic heater  
**- Delivered according to the Contract 

 
%  �
� . 

 
Fig. No 

6.9 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL 

)  

1 46-43-313 ����
����  Gasket 2 - 
2 415125 -�
�  ��.
���  Clamp bolt 1 - 
3 2001-53-71�� (SP) *�����  Pipe union 1 - 
4  *� ��  d=6,5 �� * Washer d=6.5 mm* 7 - 
6  $����"��������� -



��
� * 
Air distributor* 

1 - 
5  -�
�  � 6´ 30* Bolt M6´ 30* 1 - 
7  )����  �
����   

d=60 �� * 
Flexible pipe* 
d=60 mm 1 - 

8  '����  ���.��  !�� -
	�!�� * 

Brace worm clamp* 
2 - 

9 25 2116 05 0000 ����
��
�  ����	
 -
�
��  Airtronic D2** 

Independent Airtronic 
heater D2** 1 - 

10  '����  ���.�� * Brace clamp* 8 - 
11  ,���	  3,5´ 9,5* Hose 3.5´ 9.5* 2 - 
12  )����  �
����   

d=25 �� * 
Flexible pipe 
d=25 mm* 1 - 

13  ���.���
�  ������ *  pump holder* 1 - 
14  &����  ���

	�� * Fuel pump* 1 - 
15  ,���	  5´ 3* Hose 5´ 3* 2 - 
16  )����  �
���
��	��  

6´ 2* 
Plastic pipe 6´ 2* 

1 - 
17  -�
�  � 8–6g´ 20 

+��)  7796-70 
Bolt M8-6g´ 20 
GOST 7796-70 4 - 

18  *� ��  8)  
+��)  6402-70 

Washer 8T 
GOST 6402-70 4 - 

19 0901-53-1 �
���
��  Plate 1 - 



1102-12��� (KDS) 

 6-30 

 
%  �
� . 

 
Fig. No 

6.9 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

20  $
��  $ .� 4-6g´ 10 
+��)  17473-80 

Screw B.M4-6g´ 10 
GOST 17473-80 3 - 

21  +� ��  � 4  
+��)  5927-70 

Nut M4 
GOST 5927-70 3 - 

22  *� ��  4 
+��)  6402-70 

Washer 4 
GOST 6402-70 3 - 

23  +� ��  � 6* Nut M6* 4 - 
24  )����  �
���
��	��  

4´ 1,25* 
Plastic pipe  
4´ 1.25* 1 - 

25   '����  ���.�� * Brace clamp* 3 - 
26  +
��
��
� * Muffler* 1 - 
27  -�
�  � 6´ 12* Bolt M6´ 12* 2 - 
28  '���� * Clamp* 1 - 



1102-12��� (KDS) 

 6-31 

 
 

 
�	��
��   6.10  ����
����  ��$	�#  ���	
#  

Figure  6.10  � ab protection mounting



1102-12��� (KDS) 

 6-32 

 

6.7   0901-61-1-01��    ����
����  ��$	�#  ���	
#    
                                  0901-61-1-01SP  Cab protection mounting  

��
 -	�  ��   

���
���
�  

 
Q-ty per unit 

%  
�
� . 

 
Fig. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

6.10 0901-61-1-01�� (SP) ������	��  ���
��  
���
��  

Cab protection 
mounting ´   

 0901-61-1-01-20�� (SP) ������	��  ���
��  
���
��  

Cab protection 
mounting  ´  

 
 
 

%  �
� . 
 

Fig. No 
6.10 

��

!���	�  ��  

���
���
�  

 
Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

1 0901-61-101�� (SP) �����  Support 1  
 0901-61-101-20�� (SP) �����  Support  1 

2 0901-61-102�� (SP) ,���  Frame 1  
 0901-61-102-20�� (SP) ,���  Frame  1 

3  -�
�  
� 12´ 1,25-6g´ 25 
+��)  7796-70 

Bolt 
M12´ 1.25-6g´ 25 
GOST 7796-70 4 4 

4  *� ��  12 �)  
+��)  6402-70 

Washer 12 OT 
GOST 6402-70 4 4 

5 31 0210 *� ��  12´ 2 
+��)  11371-78 

Washer 12´ 2 
GOST 11371-78 4  

 31 0210-20 *� ��  12´ 2 
+��)  11371-78 

Washer 12´ 2 
GOST 11371-78  4 

6 401-61-44 ����!���  Handrail 2  
 401-61-44-20 ����!���  Handrail  2 

7 28 0733 -�
�  � 20-6g´ 70 
+��)  7796-70 

Bolt M20-6g´ 70 
GOST 7796-70 12  

 28 0733-20 -�
�  � 20-6g´ 70 
+��)  7796-70 

Bolt M20-6g´ 70 
GOST 7796-70  12 

8  *� ��  20 �)  
+��)  6402-70 

Washer 20 OT 
GOST 6402-70 12 12 

9 31 0310 *� ��  20´ 4 
+��)  11371-78 

Washer 20´ 4 
GOST 11371-78 12  

 31 0310-20 *� ��  20´ 4 
+��)  11371-78 

Washer 20´ 4 
GOST 11371-78  12 

10 0901-61-101-01�� (SP) �����  Support 1  
 0901-61-101-01-20�� (SP) �����  Support  1 

11 28 0840 -�
�  � 24´ 2-6g´ 90 
+��)  7796-70 

Bolt M24×2-6g´ 90 
GOST 7796-70 12  

 28 0840-20 -�
�  � 24´ 2-6g´ 90 
+��)  7796-70 

Bolt M24×2-6g´ 90 
GOST 7796-70  12 



1102-12��� (KDS) 

 6-33 

 
%  �
� . 

 
Fig. No 

6.10 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

12  *� ��  24 )  
+��)  6402-70 

Washer 24 T 
GOST 6402-70 12 12 

13 31 0350 *� ��  24 
+��)  11371-78 

Washer 24 
GOST 11371-78 12  

 31 0350-20 *� ��  24 
+��)  11371-78 

Washer 24 
GOST 11371-78  12 

14 42 0305 )��

!��  Plate 1  
 42 0305-20 )��

!��  Plate  1 

15  2��
����   
3120-32-06 

Rivet 
3120-32-06 4 4 



1102-12��� (KDS) 

 6-34 

 
 

 
�	��
��    6.11  ���	
�  

Figure  6.11  Cab 



1102-12��� (KDS) 

 6-35 

 

6.8  0901-111-03�� /-04��   ���	
�  
                             0901-111-09�� /-11��    ���	
�  

        
                             0901-111-03SP/-04SP   Cab  
                             0901-111-09SP/-11SP   Cab 

��
 -	�  ��  
���
 -
���
�  

 
Q-ty per unit 

%  
�
� . 

 
Fig. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  

UKHL 
�  
U )  

6.11, 0901-111-03�� (SP) ���
�� *1 Cab*1 ´  ´   
6.12, 0901-111-03-10�� (SP) ���
��  Cab   ´  
6.13, 0901-111-03-20�� (SP) ���
��  Cab ´  ´   
6.14 0901-111-04�� (SP) ���
�� *2 Cab*2   ´  

 0901-111-04-10�� (SP) ���
��  Cab ´  ´   
 0901-111-04-20�� (SP) ���
��  Cab   ´  
 0901-111-09�� (SP) ���
�� *3 Cab*3 ´  ´   
 0901-111-09-10�� (SP) ���
��  Cab   ´  
 0901-111-09-20�� (SP) ���
��  Cab ´  ´   
 0901-111-11�� (SP) ���
�� *4 Cab*4   ´  
 0901-111-11-10�� (SP) ���
��  Cab ´  ´   
 0901-111-11-20�� (SP) ���
��  Cab   ´  

 
                      
 

������� ��  
 

 
 
 

NOTE 

*1 - �
����
  ���  ��
�	%	�
�
�  
*2 - �
����
  �  ��
�	%	�
�
��   
*3 -  �
����
  ���  
#&�	����  	  ��
�	%	�
�
�  
*4 - �
����
  �  ��"��#�  �"
�"����  ���  ��
�	%	�
�
�  
 

*1 - the tractor without an air-conditioner 
*2 - the tractor with an air-conditioner  
*3 - the tractor without a ripper and an air-conditio ner 
*4 - the tractor with a traction unit without an air- conditioner 

 
 
 

%  �
� . 
 

Fig. No 
6.11 

��

!���	�  ��  
 
���
���
�  

 
Quantity per unit 

%  
 ��� . 

 
Pos. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  

UKHL 
�  
U 

)  

1 0901-24-1-02�� (SP) ��
   Floor 1 1  
 0901-24-1-02-20��  

                      -20SP ��
   Floor   1 
2 1102-10-18-01�� (SP) 3
������������ -

	��
�  ��
�  ���
��  
Cab floor electric 
equipment  1   

 1102-10-18-01 
                   -10�� (SP) 

3
������������ -
	��
�  ��
�  ���
��  

Cab floor electric 
equipment  1  

 1102-10-18-01-20��  
                        -20SP 

3
������������ -
	��
�  ��
�  ���
��  

Cab floor electric 
equipment   1 



1102-12��� (KDS) 

 6-36 

 
%  �
� . 

 
Fig. No 

6.11 
��

!���	�  ��  
 
���
���
�  

 
Quantity per unit 

%  
 ��� . 

 
Pos. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  

UKHL 
�  
U )  

3 0901-47-2�� (SP) ������	��  ��	
�
 -
����  ����
��
�  
���
��  

Dependent cab 
heater mounting  

1 1  
 0901-47-2-20�� (SP) ������	��  ��	
�
 -

����  ����
��
�  
���
��  

Dependent cab 
heater mounting  

  1 
4  ������������   

525.3730  
)�  37.459.078-86 

Reduction gear 
motor 525.3730  
) U 37.459.078-86 3 3 3 

5 0901-13-1-02�� (SP) ����	
��
�  ������ -
���  

Tractor steering 
1 1  

 0901-13-1-02-20��  
                     -20SP 

����	
��
�  ������ -
���  

Tractor steering 
  1 

6  ��������4���   
����� ��	�   
����
��!
��
��
�  
40.5205.800-04  
)�  37.003.1323-87 

Screen wiper 
pantograph set 
40.5205.800-04 
) U 37.003.1323-87 

2 2 2 
7  ��������4���   

����� ��	�   
����
��!
��
��
�  
40.5205.800-09  
)�  37.003.1323-87 

Screen wiper 
pantograph set 
40.5205.800-09 
) U 37.003.1323-87 

1 1 1 
8 2501-89-55 ��4
����� *1,*3,*4 Deflector*1,*3,*4  2 2 2 
9 2501-89-56 ��
.
� *1,*3,*4 Holdfast *1,*3,*4 2 2 2 

10 312001-57-2�� (SP) 
            

������	��  	���
 -

�����	  
���
�� *1,*3,*4 

Cab fans 
mounting*1,*3,*4 

1 1  
 312001-57-2-20�� (SP) 

 
������	��  	���
 -

�����	  ���
��  

Cab fans mounting 
  1 

11  ���
������
���  

��������   ���
��  
1101-89-5��  
)�  6305.0002-2006 

Universal cab 
interior machine set 
1101-89-5��   
) U 6305.0002-2006 1 1 1 

12 2501-59-1�� (SP) ���
��   Cab 1 1  
 2501-59-1-20�� (SP) ���
��  Cab   1 
 2501-59-1-01�� (SP) ���
�� *2 Cab*2 1 1  
 2501-59-1-01-20��  

                      -20SP ���
��  Cab   1 
13 1102-10-13�� (SP) 3
������������ -

	��
�  
����
  ���
��  

Cab roof electric 
equipment  1   

 1102-10-13-10�� (SP) 3
������������ -
	��
�  
����
  ���
��  

Cab roof electric 
equipment  1  

 1102-10-13-20�� (SP) 3
������������ -
	��
�  
����
  ���
��  

Cab roof electric 
equipment   1 



1102-12��� (KDS) 

 6-37 

 
%  �
� . 

 
Fig. No 

6.11 
��

!���	�  ��  
 
���
���
�  

 
Quantity per unit 

%  
 ��� . 

 
Pos. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  

UKHL 
�  
U )  

14  ��������4���   
����� ��	�   
����
��!
��
��
�  
40.5205.800  
)�  37.003.1323-87 

Screen wiper 
pantograph set 
40.5205.800 
) U 37.003.1323-87 

1 1 1 
15  ������������   

52.3730  
)�  37.459.078-86 

Reduction gear 
motor 52.3730  
) U 37.459.078-86 1 1 1 

16  $
��  2-4,2´ 50 Screw 2-4.2´ 50 3 3 3 
17  +� ��  292685-� 2 Nut 292685-P2 10 10 10 
18 0901-23-1�� (SP) ������	��  �
�����  Seat mounting 1 1  
 0901-23-1-20�� (SP) ������	��   �
�����  Seat mounting   1 

19  -�
�  � 10-6g´ 30 
+��)  7796-70 

Bolt � 10-6g´ 30 
GOST 7796-70 12 12 12 

20  *� ��  10 �)  
+��)  6402-70 

Washer 10 �)  
GOST 6402-70 14 14 14 

21  *� ��  10 
+��)  11371-78 

Washer 10 
GOST 11371-78 10 10 10 

22 2501-59-175�� (SP) ��
����   Hammer 1 1  
 2501-59-175-20�� (SP) ��
����   Hammer   1 

23 2501-89-31 �����  Cramp 5 5  
 2501-89-31-20 �����   Cramp    5 

24 2501-89-171 (
��   Leaf 1 1 1 
25  ����!���   

3302-8202200 
Handle rest 
3302-8202200 1 1 1 

26  $
��  $� 6-6g´ 16 
+��)  17473-80 

Screw  BM6-6g´ 16 
GOST 17473-80 6 6 6 

27 2501-89-10-35�� (SP) ������	��  ���

 -
!�� *1,*2 

Plates mounting*1,*2  
1 1  

 2501-89-10-35-20��  
                        -20SP 

������	��  ���

 -
!��  

Plates mounting 
  1 

 2501-89-10-36�� (SP) ������	��  ���

 -
!�� *3 

Plates mounting*3 
1 1  

 2501-89-10-36-20��  
                        -20SP 

������	��  ���

 -
!��  

Plates mounting 
  1 

 2501-89-10-37�� (SP) ������	��  ���

 -
!�� *4 

Plates mounting*4 
1 1  

 2501-89-10-37-20��  
                        -20SP 

������	��  ���

 -
!��  

Plates mounting 
  1 

28 45 9632 1017 $
��  4´ 16 
��)  37.001.187-81 

Screw 4´ 16 
OST 37.001.187-81 12 12 12 

29  $
��  2-4,2´ 25 Screw 2-4.2´ 25 7 7 7 
30  ,�!��  2110-

1703088*1*2*4 
Handle 2110-
1703088*1*2*4 1 1 1 

31  #�"�
  ��4�
�� -
	����  200017141 

Corrugated jacket  
200017141 1 1 1 



1102-12��� (KDS) 

 6-38 

 
%  �
� . 

 
Fig. No 

6.11 
��

!���	�  ��  
 
���
���
�  

 
Quantity per unit 

%  
 ��� . 

 
Pos. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  

UKHL 
�  
U )  

32  $
��  $� 6-6g´ 16 
+��)  17475-80 

Screw  BM6-6g´ 16 
GOST 17475-80 6 6 6 

33 2501-59-176�� (SP) ,������ *4 Grid*4 1 1 1 
34  -�
�   

� 12´ 1,25-6g´ 20 
+��)  7796-70*4 

Bolt  
� 12´ 1.25-6g´ 20 
GOST 7796-70*4 5 5 5 

35  *� ��  12 �)  
+��)  6402-70*4 

Washer 12 �)  
GOST 6402-70*4 5 5 5 

36  *� ��  12 
+��)  11371-78*4 

Washer 12 
GOST 11371-78*4 5 5 5 

37 2501-89-123�� (SP) �

���   Clip 90 90 90 
38 35 5440 $
��   Screw 70 70 70 

 



1102-12��� (KDS) 

 6-39 

 
 

 
 

 
 
 

�	��
��   6.12  ���	
�  
Figure  6.12  Cab 



1102-12��� (KDS) 

 6-40 

 
%  �
� . 

 
Fig. No 

6.12 
��

!���	�  ��  
 
���
���
�  

 
Quantity per unit 

%  
 ��� . 

 
Pos. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  

UKHL 
�  
U )  

1 3501-24-199 �
����  Strip 1 1  
 3501-24-199-20 �
����  Strip   1 
2  -�
�   

� 16´ 1,5-6g´ 60 
+��)  7795-70 

Bolt  
� 16´ 1.5-6g´ 60 
GOST 7795-70 10 10 10 

3  *� ��  16 �)  
+��)  6402-70 

Washer 16 OT 
GOST 6402-70 14 14 14 

4  *� ��  16 
+��)  11371-78 

Washer 16 
GOST 11371-78 11 11 11 

5  -�
�  � 6-6g´ 16 
+��)  7798-70 

Bolt � 6-6g´ 16 
GOST 7798-70 6 6 6 

6  *� ��  6)  
+��)  6402-70 

Washer 6T 
GOST 6402-70 14 14 14 

7 31 0110 *� ��  6 
+��)  11371-78 

Washer 6 
GOST 11371-78 18 18  

 31 0110-20 *� ��  6 
+��)  11371-78 

Washer 6 
GOST 11371-78   18 

8 3501-24-200 �
����  Strip 1 1  
 3501-24-200-20 �
����  Strip   1 
9 31 5390 *� ��  Washer 8 8  
 31 5390-20 *� ��  Washer   8 

10 2501-59-242 $��
��  Bushing 4 4 4 
11 700-40-3141 ��
���  Ring 4 4 4 
12 2501-59-243 *� ��  Washer 8 8 8 
13 2501-59-241 $��
��  Bushing 4 4 4 
14  -�
�  � 6-6g´ 20 

+��)  7798-70 
Bolt � 6-6g´ 20 
GOST 7798-70 4 4 4 

15 700-40-6695 ��
���  Ring 4 4 4 
16 2501-89-188 ����  Stop 5 5 5 
17  $
��  $ .� 4-6g´ 12 

+��)  17473-80 
Screw $.� 5-6g´ 12 
GOST 17473-80 2 2 2 

18  *� ��  5 
+��)  6402-70 

Washer 5 
GOST 6402-70 24 24 24 

19 31 0080 *� ��  5 
+��)  11371-78 

Washer 5 
GOST 11371-78 24 24  

 310080-20 *� ��  5 
+��)  11371-78 

Washer 5 
GOST 11371-78   24 

20  +� ��  � 5 
+��)  5927-70 

Nut M5 
GOST 5927-70 4 4 4 

21 2501-59-93 ������� �  Bracket 8 8  
 2501-59-93-20 ������� �  Bracket   8 

22 2501-59-261 ����.���  Stem 2 2  
 2501-59-261-20 ����.���  Stem   2 

23  *�����  �	�����

� -
���  �
�  0276 

Automobile shutter 
of 0276 type 2 

 
2 2 

24 4596321017 $
��  4´ 16 
��)  37.001.187-81 

Screw 4´ 16 
� S)  37.001.187-81 

12 
16*3 

12 
16*3 

12 
16*3 



1102-12��� (KDS) 

 6-41 

 
%  �
� . 

 
Fig. No 

6.12 
��

!���	�  ��  
 
���
���
�  

 
Quantity per unit 

%  
 ��� . 

 
Pos. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  

UKHL 
�  
U )  

25  $
��  $ .� 5-6g´ 12 
+��)  17473-80 

Screw $.� 4-6g´ 12 
GOST 17473-80 4 4 4 

26  +� ��  � 4 
+��)  5927-70 

Nut M4 
GOST 5927-70 4 4 4 

27 700-31-2209 *� ��  Washer 4 4  
 700-31-2209-20 *� ��  Washer   4 

28 28 0544 -�
�   
� 16´ 1,5-6g´ 45 
+��)  7796-70 

Bolt  
� 16´ 1.5-6g´ 45 
GOST 7796-70 

 
4 

 
4  

 28 0544-20 -�
�   
� 16´ 1,5-6g´ 45 
+��)  7796-70 

Bolt  
� 16´ 1.5-6g´ 45 
GOST 7796-70   

 
4 

29 35 5440 $
��  Screw 70 70 70 
 
 
 



1102-12��� (KDS) 

 6-42 

 

 
�	��
��   6.13  ���	
�  

Figure  6.13  Cab 



1102-12��� (KDS) 

 6-43 

 
%  �
� . 

 
Fig. No 

6.13 
��

!���	�  ��  
 
���
���
�  

 
Quantity per unit 

%  
 ��� . 

 
Pos. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  

UKHL 
�  
U )  

1 2501-59-159�� (SP) ������� �  Bracket 2 2  
 2501-59-159-20�� (SP) ������� �  Bracket   2 
2  *� ��  10 

+��)  11371-78 
Washer 10 
GOST 11371-78 10 10 10 

3  *� ��  10 �)  
+��)  6402-70 

Washer 10 OT 
GOST 6402-70 14 14 14 

4  -�
�  � 10-6g´ 30 
+��)  7796-70 

Bolt � 10-6g´ 30 
GOST 7796-70 

 
12 

 
12 

 
12 

5 0901-59-101�� (SP) )���  Tie-rod 2 2  
 0901-59-101-20�� (SP) )���  Tie-rod   2 
6  +� ��  � 12´ 1,25 

+��)  5915-70 
Nut � 12´ 1.25 
GOST 5915-70 

 
6 

 
6 

 
6 

7 1101-59-102�� (SP) &�����!�
�  Tip 2 2  
 1101-59-102-20�� (SP) &�����!�
�  Tip   2 
8 2501-59-185 $
��  Screw 4 4  
 2501-59-185-20 $
��  Screw   4 
9 2501-89-31 �����  Cramp 5 5  
 2501-89-31-20 �����  Cramp   5 

10 2501-89-188 ����  Stop 5 5 5 
11 1101-59-10 �
����  Strip 2 2  
 1101-59-10-20 �
����  Strip   2 

12  $
��  $ .� 5-6g´ 16 
+��)  17473-80 

Screw $.� 5-6g´ 16 
GOST 17473-80 10 10 10 

13  *� ��  5 
+��)  6402-70 

Washer 5 
GOST 6402-70 24 24 24 

14 31 0080 *� ��  5 
+��)  11371-78 

Washer 5 
GOST 11371-78 24 24  

 31 0080-20 *� ��  5 
+��)  11371-78 

Washer 5 
GOST 11371-78   24 

15 1101-59-3 ����.���  Stem 2 2  
 1101-59-3-20 ����.���  Stem   2 

16 1101-59-4 ���
��  Angle 2 2  
 1101-59-4-20 ���
��  Angle   2 

17 46-43-105-01 ��
���  Ring 2 2  
 46-43-105-10 ��
���  Ring   2 

18 700-38-2517-01 ���.
��  Spring 2 2  
 700-38-2517-20 ���.
��  Spring   2 

19 1101-59-101�� (SP) ������� �  Bracket 2 2  
 1101-59-101-20�� (SP) ������� �  Bracket   2 

 



1102-12��� (KDS) 

 6-44 

 
 

 
 

�	��
��   6.14  ���	
�  
Figure  6.14  Cab 



1102-12��� (KDS) 

 6-45 

 
%  �
� . 

 
Fig. No 

6.14 
��

!���	�  ��  
 
���
���
�  

 
Quantity per unit 

%  
 ��� . 

 
Pos. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  

UKHL 
�  
U )  

1  *� ��  8 
+��)   11371-78 

Washer 8 
GOST 11371-78 14 14 14 

2  *� ��  8)  
+��)  6402-70 

Washer 8T 
GOST 6402-70 8 8 8 

3  -�
�  � 8-6g´ 30 
+��)  7796-70 

Bolt � 8-6g´ 30 
GOST 7796-70 2 2 2 

4 2501-89-93 )���
��  Torsion 1 1 1 
5 2501-89-30 ������  Cover 2 2  
 2501-89-30-20 ������  Cover   2 
6 2501-89-27 *� ��  Washer 4 4 4 
7 2501-89-28-01 ���  Axle 2 2 2 
8 2501-89-156�� (SP) ������� �  Bracket 2 2  
 2501-89-156-20�� (SP) ������� �  Bracket   2 
9  -�
�  � 8-6g´ 20 

+��)  7796-70 
Bolt � 8-6g´ 20 
GOST 7796-70 8 8 8 

10 2501-89-26-01 ������� �  Bracket 1 1  
 2501-89-26-01-20 ������� �  Bracket   1 

11  -�
�  � 8-6g´ 16 
+��)  7796-70 

Bolt � 8-6g´ 16 
GOST 7796-70 4 4 4 

12 2501-89-106�� (SP) ������� �  Bracket 1 1  
 2501-89-106-20�� (SP) ������� �  Bracket   1 

13 2501-89-106-01�� (SP) ������� �  Bracket 1 1  
 2501-89-106-01-20��  

                          -20SP ������� �  Bracket   1 
14 2501-89-26 ������� �  Bracket 1 1  
 2501-89-26-20 ������� �  Bracket   1 

15  *� ��  16 
+��)   11371-78 

Washer 16 
GOST 11371-78 11 11 11 

16 2501-89-206 $��
��  Bushing 2 2 2 
17 2501-89-28-02 ���  Axle 1 1 1 
18 31 5185 *� ��  Washer 5 5  
 31 5185-20 *� ��  Washer   5 

19 2501-89-29 *�����  Spar 1 1  
 2501-89-29-20 *�����  Spar   1 

20 2501-89-28 ���  Axle 1 1 1 
21 2501-89-92 ���  Axle 1 1 1 
22 2501-89-155�� (SP) ������� �  Bracket 1 1  
 2501-89-155-20�� (SP) ������� �  Bracket   1 

23 2501-89-34 �
���
��  Plate 3 3 3 
24 3501-24-166�� (SP) ������  Framework 1 1  
 3501-24-166-20�� (SP) ������  Framework   1 

25 2501-89-140�� (SP) ������  Framework 1 1  
 2501-89-140-20�� (SP) ������  Framework   1 

26 2501-89-32 ���.
��  Spring 2 2 2 
27 2501-89-33 &��
����  Strap 2 2  
 2501-89-33-20 &��
����  Strap   2 



1102-12��� (KDS) 

 6-46 

 
%  �
� . 

 
Fig. No 

6.14 
��

!���	�  ��  
 
���
���
�  

 
Quantity per unit 

%  
 ��� . 

 
Pos. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  

UKHL 
�  
U )  

28 2501-89-64 ����
�  Panel 1 1 1 
29  $
��  $ .� 6-6g´ 16 

+��)  17473-80 
Screw $.� 6-6g´ 16 
GOST 17473-80 6 6 6 

30  *� ��  6)  
+��)  6402-70 

Washer 6T 
GOST 6402-70 14 14 14 

31 31 0110 *� ��  6 
+��)   11371-78 

Washer 6 
GOST 11371-78 18 18  

 31 0110-20 *� ��  6 
+��)   11371-78 

Washer 6 
GOST 11371-78   18 

32 2501-89-205 ����  Stop 1 1  
 2501-89-205-20 ����  Stop   1 

33 2501-89-65 ����
�  Panel 1 1 1 
34 2501-89-66 ����
�  Panel 1 1 1 
35  $
��  $ .� 5-6g´ 16 

+��)  17473-80 
Screw $.� 5-6g´ 16 
GOST 17473-80 10 10 10 

36  *� ��  5 
+��)  6402-70 

Washer 5 
GOST 6402-70 24 24 24 

37 31 0080 *� ��  5 
+��)   11371-78 

Washer 5 
GOST 11371-78 24 24  

 31 0080-20 *� ��  5 
+��)   11371-78 

Washer 5 
GOST 11371-78   24 

38 2501-89-188 ����  Stop 5 5 5 
39 2501-89-31 �����  Cramp 5 5  
 2501-89-31-20 �����  Cramp   5 

40 2501-89-186 ����  Stop 2 2 2 
 
 
 
 



1102-12��� (KDS) 

 6-47 

 

 
 

�	��
��   6.15  '��	%����  
Figure  6.15  Facing 

  
 



1102-12��� (KDS) 

 6-48 

 

6.9   1102-55-3��    '��	%����  
                                                   1102-55-3SP   Facing          

��
 -	�  ��   

���
���
�  

 
Q-ty per unit 

%  
�
� . 

 
Fig. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL 

)  

6.15, 1102-55-3�� (SP) ��

��	��  Facing ´   
6.16, 
6.17 

1102-55-3-20�� (SP) ��

��	��  Facing 
 

´  

 
 
 

%  �
� . 
 

Fig. No 
6.15 

��

!���	�  ��  

���
���
�  

 
Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

1 1102-55-29�� (SP) 5���  Chain  2  
 1102-55-29-20�� (SP) 5���  Chain  2 

2 31 0230 *� ��  12 
+��)  6958-78 

Washer 12 
GOST 6958-78 38  

 31 0230-20 *� ��  12 
+��)  6958-78 

Washer 12 
GOST 6958-78  38 

3  *� ��  12 �)  
+��)  6402-70 

Washer 12 OT 
GOST 6402-70 76 76 

4  -�
�   
� 12´ 1,25-6g´ 25 
+��)  7796-70 

Bolt 
M12´ 1.25-6g´ 25 
GOST 7796-70 45 45 

5 1102-55-32-01�� (SP) -���	
��  Side-fame 1  
 1102-55-32-01-20��  

                       -20SP -���	
��  Side-frame  1 
6 42 0167 )��

!��  125´ 80 

+��)  12971-67 
Plate 125´ 80 
GOST 12971-67 1 1 

7 1102-55-119 ����.���  Stem  4 4 
8 1102-55-32�� (SP) -���	
��  Side-fame 1  
 1102-55-32-20�� (SP) -���	
��  Side-frame  1 

9 28 0370 -�
�   
� 12´ 1,25-6g´ 55 
+��)  7795-70 

Bolt 
M12´ 1.25-6g´ 55 
GOST 7795-70 2  

 28 0370-20 -�
�   
� 12´ 1,25-6g´ 55 
+��)  7795-70 

Bolt 
M12´ 1.25-6g´ 55 
GOST 7795-70  2 

10  -�
�   
� 12´ 1,25-6g´ 65 
+��)  7795-70 

Bolt 
M12´ 1.25-6g´ 65 
GOST 7795-70 8 8 

11 31 5211 *� ��  Washer 30  
 31 5211-20 *� ��  Washer  30 

12 0902-55-115 ������  Cover 1  
 0902-55-115-20 ������  Cover  1 



1102-12��� (KDS) 

 6-49 

 
%  �
� . 

 
Fig. No 

6.15 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

13  -�
�  � 8-6g´ 20 
+��)  7796-70 

Bolt M8-6g´ 20 
GOST 7796-70 28 28 

14  *� ��  8)  
+��)  6402-70 

Washer 8T 
GOST 6402-70 28 28 

15 31 0140 *� ��  8 
+��)  6958-78 

Washer 8 
GOST 6958-78 22  

 31 0140-20 *� ��  8 
+��)  6958-78 

Washer 8 
GOST 6958-78  22 

16 1102-55-28�� (SP) -���	
��  Side-frame 1  
 1102-55-28-20�� (SP) -���	
��   Side-frame  1 

17 1102-55-27�� (SP) -���	
��  Side-frame 1  
 1102-55-27-20�� (SP) -���	
��  Side-frame  1 

18 31 0150 *� ��  8 
+��)  11371-78 

Washer 8 
GOST 11371-78 6  

 31 0150-20 *� ��  8 
+��)  11371-78 

Washer 8 
GOST 11371-78  6 

19 0902-55-18�� (SP) ������  Cover 1  
 0902-55-18-20�� (SP) ������  Cover  1 

20 0902-55-19-01�� (SP) ������  Cover 1  
 0902-55-19-01-20��  

                        -20SP ������  Cover  1 
21  *� ��  16 �)  

+��)  6402-70 
Washer 16 � T 
GOST 6402-70 8 8 

22 28 0544 -�
�  
� 16´ 1,5-6g´ 45 
+��)  7796-70 

Bolt 
M16´ 1.5-6g´ 45 
GOST 7796-70 8  

 28 0544-20 -�
�   
� 16´ 1,5-6g´ 45 
+��)  7796-70 

Bolt 
M16´ 1.5-6g´ 45 
GOST 7796-70  8 

23  -�
�  
� 12´ 1,25-6g´ 40 
+��)  7796-70 

Bolt 
M12´ 1.25-6g´ 40 
GOST 7796-70 4 4 

24 0902-55-13�� (SP) ������� �  Bracket 1  
 0902-55-13-20�� (SP) ������� �  Bracket  1 

25 1102-55-33-01�� (SP) -���	
��  Side-frame 1  
 1102-55-33-01-20��  

                        -20SP -���	
��  Side-frame  1 
26 1102-55-33�� (SP) -���	
��  Side-frame 1  
 1102-55-33-20�� (SP) -���	
��  Side-frame  1 

 



1102-12��� (KDS) 

 6-50 

 
�	��
��   6.16  '��	%����  

Figure  6.16  Facing 



1102-12��� (KDS) 

 6-51 

 
%  �
� . 

 
Fig. No 

6.16 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

1 31 0230 *� ��  12 
+��)  6958-78 

Washer 12 
GOST 6958-78 38  

 31 0230-20 *� ��  12 
+��)  6958-78 

Washer 12 
GOST 6958-78  38 

2  *� ��  12 �)  
+��)  6402-70 

Washer 12 OT 
GOST 6402-70 76 76 

3  -�
�   
� 12´ 1,25-6g´ 25 
+��)  7796-70 

Bolt 
M12´ 1.25-6g´ 25 
GOST 7796-70 45 45 

4 0902-55-11�� (SP) ������  Cover 1  
 0902-55-11-20�� (SP) ������  Cover  1 

5 1102-55-31�� (SP) �����  Hood 1  
 1102-55-31-20�� (SP) �����   Hood  1 

6 28 0725 -�
�   
� 20´ 1,5-6g´ 50 
+��)  7796-70 

Bolt 
M20´ 1.5-6g´ 50 
GOST 7796-70 2  

 28 0725-20 -�
�   
� 20´ 1,5-6g´ 50 
+��)  7796-70 

Bolt 
M20´ 1.5-6g´ 50 
GOST 7796-70  2 

7  *� ��  20 �)  
+��)  6402-70 

Washer 20 OT 
GOST 6402-70 2 2 

8 31 0310 *� ��  20´ 4 
+��)  11371-78 

Washer 20´ 4 
GOST 11371-78 2  

 31 0310-20 *� ��  20´ 4 
+��)  11371-78 

Washer 20´ 4 
GOST 11371-78  2 

9 0902-55-13-01�� (SP) ������� �  Bracket 1  
 0902-55-13-01-20��  

                       -20SP ������� �  Bracket  1 
10 0902-55-44 ���
��  Angle 2  
 0902-55-44-20 ���
��  Angle  2 

11 31 0210 *� ��  12´ 2 
+��)  11371-78 

Washer 12´ 2 
GOST 11371-78 16  

 31 0210-20 *� ��  12´ 2 
+��)  11371-78 

Washer 12´ 2 
GOST 11371-78  16 

12 2001-53-54 ������� �  Bracket 1 1 
13  -�
�  � 6-6g´ 16 

+��)  7798-70 
Bolt M6-6g´ 16 
GOST 7798-70 2 2 

14  +� ��  � 6 
+��)  5915-70 

Nut M6 
GOST 5915-70 14 14 

15  *� ��  6)  
+��)  6402-70 

Washer 6T 
GOST 6402-70 14 14 

16 31 0110 *� ��  6 
+��)  11371-78 

Washer 6 
GOST 11371-78 10  

 31 0110-20 *� ��  6 
+��)  11371-78 

Washer 6 
GOST 11371-78  10 



1102-12��� (KDS) 

 6-52 

 
%  �
� . 

 
Fig. No 

6.16 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

17 28 0819 -�
�   
� 24´ 2-6g´ 55 
+��)  7796-70 

Bolt 
M20´ 1.5-6g´ 55 
GOST 7796-70 2  

 28 0819-20 -�
�   
� 24´ 2-6g´ 55 
+��)  7796-70 

Bolt 
M20´ 1.5-6g´ 55 
GOST 7796-70  2 

18 31 0350 *� ��  24 
+��)  11371-78 

Washer 24 
GOST 11371-78 10  

 31 0350-20 *� ��  24 
+��)  11371-78 

Washer 24 
GOST 11371-78  10 

19 0902-55-25�� (SP) ������  Cover 1  
 0902-55-25-20�� (SP) ������  Cover  1 

20  -�
�  � 8-6g´ 20 
+��)  7796-70 

Bolt M8-6g´ 20 
GOST 7796-70 28 28 

21  *� ��  8)  
+��)  6402-70 

Washer 8T 
GOST 6402-70 28 28 

22 31 0140 *� ��  8 
+��)  6958-78 

Washer 8 
GOST 6958-78 22  

 31 0140-20 *� ��  8 
+��)  6958-78 

Washer 8 
GOST 6958-78  22 

23 28 0840 -�
�   
� 24´ 2-6g´ 90 
+��)  7796-70 

Bolt 
M20´ 1.5-6g´ 90 
GOST 7796-70 8  

 28 0840-20 -�
�   
� 24´ 2-6g´ 90 
+��)  7796-70 

Bolt 
M20´ 1.5-6g´ 90 
GOST 7796-70  8 

24 0902-55-101 ������  Cover 1  
 0902-55-101-20 ������  Cover  1 

25 31 0150 *� ��  8 
+��)  11371-78 

Washer 8 
GOST 11371-78 6  

 31 0150-20 *� ��  8 
+��)  11371-78 

Washer 8 
GOST 11371-78  6 

26 0902-55-22�� (SP) ����� ���  Container 1  
 0902-55-22-20�� (SP) ����� ���  Container  1 

28 31 5211 *� ��  Washer 30  
 31 511-20 *� ��  Washer  30 

29  -�
�   
� 12´ 1,25-6g´ 65 
+��)  7795-70 

Bolt 
M12´ 1.25-6g´ 65 
GOST 7795-70 8 8 

30 0902-55-23�� (SP) ����� ���  Container 1  
 0902-55-23-20�� (SP) ����� ���  Container  1 

31 0902-55-107 ������  Cover 1  
 0902-55-107-20 ������  Cover  1 

32 0902-55-16-01�� (SP) ���
�  Wing 1  
 0902-55-16-01-20��  

                        -20SP ���
�  Wing  1 



1102-12��� (KDS) 

 6-53 

 
%  �
� . 

 
Fig. No 

6.16 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

33 0902-55-16�� (SP) ���
�   Wing 1  
 0902-55-16-20�� (SP) ���
�  Wing  1 

34 0902-55-27�� (SP) ���������   Foot step 1  
 0902-55-27-20�� (SP) ���������  Foot step  1 

35 28 0342 -�
�   
� 12´ 1,25-6g´ 30 
+��)  7796-70 

Bolt 
M12´ 1.25-6g´ 30 
GOST 7796-70 9  

 28 0342-20 -�
�   
� 12´ 1,25-6g´ 30 
+��)  7796-70 

Bolt 
M12´ 1.25-6g´ 30 
GOST 7796-70  9 

36  -�
�   
� 12´ 1,25-6g´ 20 
+��)  7796-70 

Bolt 
M12´ 1.25-6g´ 20 
GOST 7796-70 4 4 

37 0902-55-25-01�� (SP) ������  Cover 1  
 0902-55-25-01-20��  

                        -20SP ������  Cover  1 
38 2501-55-170�� (SP) ,�!��  Handle 1 1 
39 2501-55-215 ����.���  Stem 7 7 
40 46-43-105-01 ��
���  Ring 1  
 46-43-105-01-10 ��
���  Ring  1 

41 700-38-2563 ���.
��  Spring 12  
 700-38-2563-20 ���.
��  Spring  12 

42  *�

��  4´ 25 
+��)  397-79 

Cotter pin 4´ 25 
GOST 397-79 24 24 

43 1102-56-2�� (SP) 6��
��
�  ���
��� -
��	��  

Thermal and noise 
insulation 1 1 



1102-12��� (KDS) 

 6-54 

 
 
 

 
�	��
��   6.17  '��	%����  

Figure  6.17  Facing 
 



1102-12��� (KDS) 

 6-55 

 
%  �
� . 

 
Fig. No 

6.17 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

1 1102-55-30�� (SP) ���
��  Angle 2  
 1102-55-30-20�� (SP) ���
��  Angle  2 

2 31 5211 *� ��  Washer 30  
 31 5211-20 *� ��  Washer  30 

3  -�
�   
� 12´ 1,25-6g´ 35 
+��)  7796-70 

Bolt 
M12´ 1.25-6g´ 35 
GOST 7796-70 4  

  -�
�   
� 12´ 1,25-6g´ 35 
+��)  7796-70 

Bolt 
M12´ 1.25-6g´ 35 
GOST 7796-70  4 

4  +� ��  � 12´ 1,25 
+��)  5915-70 

Nut � 12´ 1,25 
GOST 5915-70 8 8 

5 28 0342 -�
�   
� 12´ 1,25-6g´ 30 
+��)  7796-70 

Bolt 
M12´ 1.25-6g´ 30 
GOST 7796-70 9  

 28 0342-20 -�
�   
� 12´ 1,25-6g´ 30 
+��)  7796-70 

Bolt 
M12´ 1.25-6g´ 30 
GOST 7796-70  9 

6  *� ��  12 �)  
+��)  6402-70 

Washer 12 � T 
GOST 6402-70 76 76 

7 31 0230 *� ��  12 
+��)  6958-78 

Washer 12 
GOST 6958-78 38  

 31 0230-20 *� ��  12 
+��)  6958-78 

Washer 12 
GOST 6958-78  38 

8 2501-55-169�� (SP) ,�!��   Handle 6 6 
9 2501-55-215 ����.���  Stem 7 7 
10  *�

��  4´ 25 

+��)  397-79 
Cotter pin 4´ 25 
GOST 397-79 24 24 

11 700-38-2563 ���.
��  Spring 12  
 700-38-2563-20 ���.
��  Spring  12 

12 1102-55-119-01 ����.���  Stem 1 1 
13 2001-55-247-01 $��
��  Bushing  5 5 
14 1102-55-120 ����
����  Gasket  2  
 1102-55-120-20 ����
����  Gasket  2 

15 31 0140 *� ��  8 
+��)  6958-78 

Washer 8 
GOST 6958-78 22  

 31 0140-20 *� ��  8 
+��)  6958-78 

Washer 8 
GOST 6958-78  22 

16  *� ��  8)  
+��)  6402-70 

Washer 8T 
GOST 6402-70 28 28 

17  -�
�  � 8-6g´ 20 
+��)  7796-70 

Bolt M8-6g´ 20 
GOST 7796-70 28 28 

18 31 0110 *� ��  6 
+��)  11371-78 

Washer 6 
GOST 11371-78 10  

 31 0110-20 *� ��  6 
+��)  11371-78 

Washer 6 
GOST 11371-78  10 



1102-12��� (KDS) 

 6-56 

 
%  �
� . 

 
Fig. No 

6.17 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

19  *� ��  6)  
+��)  6402-70 

Washer 6T 
GOST 6402-70 14 14 

20  +� ��  � 6 
+��)  5915-70 

Nut � 6 
GOST 5915-70 14 14 

21  2����  «MESAN» 
���

  016-6-203-
IP65 

Lock «MESAN» of  
016-6-203-IP65 
series  2 2 

22 1102-55-34�� (SP) ����  Stop 2  
 1102-55-34-20�� (SP) ����  Stop  2 

23  -�
�   
� 12´ 1,25-6g´ 25 
+��)  7796-70 

Bolt 
M12´ 1.25-6g´ 25 
GOST 7796-70 45 45 

24 0902-55-44 ���
��  Angle 2  
 0902-55-44-20 ���
��  Angle  2 

25 28 0361 -�
�   
� 12´ 1,25-6g´ 45 
+��)  7796-70 

Bolt 
M12´ 1.25-6g´ 45 
GOST 7796-70 4  

 28 0361-20 -�
�   
� 12´ 1,25-6g´ 45 
+��)  7796-70 

Bolt 
M12´ 1.25-6g´ 45 
GOST 7796-70  4 

26 31 0210 *� ��  12´ 2 
+��)  11371-78 

Washer 12´ 2 
GOST 11371-78 16  

 31 0210-20 *� ��  12´ 2 
+��)  11371-78 

Washer 12´ 2 
GOST 11371-78  16 

27 31 0320 *� ��  20 
+��)  6958-78 

Washer 20 
GOST 6958-78 3  

 31 0320-20 *� ��  20 
+��)  6958-78 

Washer 20 
GOST 6958-78  3 

28  -�
�   
� 6-6g´ 20 
+��)  7798-70 

Bolt 
M6-6g´ 20 
GOST 7798-70 4 4 

29 31 0120 *� ��  6 
+��)  6958-78 

Washer 6 
GOST 6958-78 4  

 31 0120-20 *� ��  6 
+��)  6958-78 

Washer 6 
GOST 6958-78  4 



1102-12��� (KDS) 

 6-57 

 

 
 

�	��
��   6.18  ���	
�  
Figure   6.18  Cab 



1102-12��� (KDS) 

 6-58 

 

6.10   2501-59-1�� /-1-01��    ���	
�  
                                               2501-59-1SP/-1-01SP  Cab 

��
 -	�  ��   

���
���
�  

 
Q-ty per unit 

%  
�
� . 

 
Fig. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL 

)  

6.18, 2501-59-1�� (SP) ���
�� * Cab* ´   
6.19, 2501-59-1-20�� (SP) ���
��  Cab  ´  
6.20 2501-59-1-01�� (SP) ���
�� ** Cab** ´   

 2501-59-1-01-20�� (SP) ���
��  Cab  ´  
 
 

������� ��  
 

 

NOTE 

* -  ���  ��
�	%	�
�
�  
** -  �  ��
�	%	�
�
��  
 

* - without the air-conditioner 
** - with the air-conditioner  

 
%  �
� . 

 
Fig. No 

6.18 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL 

)  

 1 31 0210 *� ��  12´ 2 
+��)  11371-78 

Washer 12´ 2 
GOST 11371-78 4  

 31 0210-20 *� ��  12´ 2 
+��)  11371-78 

Washer 12´ 2 
GOST 11371-78  4 

2  *� ��  12 �)  
+��)  6402-70 

Washer 12 OT 
GOST 6402-70 4 4 

3 28 0320 -�
�   
� 12´ 1,25-6g´ 20 
+��)  7796-70 

Bolt  
� 12´ 1.25-6g´ 20 
GOST 7796-70 4  

 28 0320-20 -�
�   
� 12´ 1,25-6g´ 20 

Bolt  
� 12´ 1.25-6g´ 20  4 

4 401-59-168�� (SP) ����!���  Handrail  2 2 
5 2501-59-147-04 (
��  Sheet 1 1 
6 2501-59-147-05 (
��  Sheet 1 1 
7 2501-59-149 ����
�  Panel 1 1 
8  -�
�  � 8-6g´ 20 

+��)  7796-70 
Bolt � 8-6g´ 20 
GOST 7796-70 22 22 

9  *� ��  8)  
+��)  6402-70 

Washer 8T 
GOST 6402-70 

29* 
33** 

29* 
33** 

10 31 0140 *� ��  8 
+��)  6958-78 

Washer 8 
GOST 6958-78 8  

 31 0140-20 *� ��  8 
+��)  6958-78 

Washer 8 
GOST 6958-78  8 

11 2501-59-186 �
���
��  Plate 2 2 
12 2501-59-160�� (SP) /
������  Locator 1  
 2501-59-160-20�� (SP) /
������  Locator  1 



1102-12��� (KDS) 

 6-59 

 
%  �
� . 

 
Fig. No 

6.18 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

13 2501-59-157-01�� (SP) -�
��  Beam 1  
 2501-59-157-01-20��  

                          -20SP 
 
-�
��  

 
Beam  1 

14  -�
�  � 10-6g´ 30 
+��)  7796-70 

Bolt � 10-6g´ 30 
GOST 7796-70 4 4 

15  *� ��  10 �)  
+��)  6402-70 

Washer 10 OT 
GOST 6402-70 8 8 

16 31 0170 *� ��  10 
+��)  11371-78 

Washer 10 
GOST 11371-78 4  

 31 0170-20 *� ��  10 
+��)  11371-78 

Washer 10 
GOST 11371-78  4 

17 2501-59-280 ������� �  Bracket 1  
 2501-59-280-20 ������� �  Bracket  1 

18  -�
�  � 8-6g´ 16 
+��)  7796-70 

Bolt � 8-6g´ 16 
GOST 7796-70 4 4 

19 31 0150 *� ��  8 
+��)  11371-78 

Washer 8 
GOST 11371-78 

20* 
28**  

 31 0150-20 *� ��  8 
+��)  11371-78 

Washer 8 
GOST 11371-78  

20* 
28** 

20 7879-4204-01 ������  Plug 1 1 
21 2501-59-157�� (SP) -�
��  Beam 1  
 2501-59-157-20�� (SP) -�
��  Beam  1 

22 2501-59-160-01�� (SP) /
������  Locator 1  
 2501-59-160-01-20��   

                          -20SP 
 
/
������  

 
Locator  1 

23  +� ��  � 6 
+��)  5915-70 

Nut M6 
GOST 5915-70 6 6 

24 31 0110 *� ��  6 
+��)  11371-78 

Washer 6 
GOST 11371-78 4  

 31 0110-20 *� ��  6 
+��)  11371-78 

Washer 6 
GOST 11371-78  4 

25  $
��  $� 6-6g´ 22 
+��)  17473-80 

Screw $� 6-6g´ 22 
GOST 17473-80 4 4 

26 2501-59-234 ������	��  Edge 1 1 
27 46-59-419-06 ����  % 23 Edge % 23 1 1 
28  ,����  ����  �	��
  

	��
��
�   
(������� )  
3205-6403010�-  

Driver’s door window 
frame (purchased)  
3205-6403010SB 

1 1 
29 2501-59-277 ������  Lock 1  
 2501-59-277-20 ������  Lock  1 

30 2501-59-276 ����
����  Gasket 1  
 2501-59-276-20 ����
����  Gasket  1 

31 2501-59-275 ����
����  Gasket 1  
 2501-59-275-20 ����
����  Gasket  1 

32 2501-59-274 ����
����  Gasket 1  
 2501-59-274-20 ����
����  Gasket  1 



1102-12��� (KDS) 

 6-60 

 
%  �
� . 

 
Fig. No 

6.18 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

33  $
��  $� 5-6g´ 22 
+��)  17473-80 

Screw $� 5-6g´ 22 
GOST 17473-80 22 22 

34  *� ��  6)  
+��)  6402-70 

Washer 6T 
GOST 6402-70 5 5 

35  $
��  $� 6-6g´ 16 
+��)  17473-80 

Screw $� 6-6g´ 16 
GOST 17473-80 1 1 

36  2����  4����!�
  	  
�����  
3221-5403600 

Quarter light lock 
assembled 
3221-5403600 1 1 

37 2501-59-278 ��0!��  Hook 1  
 2501-59-278-20 ��0!��  Hook  1 

38  $
��  $� 4-6g´ 16 
+��)  17473-80 

Screw $� 4-6g´ 16 
GOST 17473-80 4 4 

39  *� ��  4 
+��)  6402-70 

Washer 4 
GOST 6402-70 4 4 

 



1102-12��� (KDS) 

 6-61 

 
 

 
 

�	��
��   6.19  ���	
�  
Figure  6.19  Cab 

 



1102-12��� (KDS) 

 6-62 

 
%  �
� . 

 
Fig. No 

6.19 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

1 2501-59-101�� (SP) ������ * Framework* 1  
 2501-59-101-20�� (SP) ������  Framework  1 
 2501-59-101-01�� (SP) ������ ** Framework** 1  
 2501-59-101-01-20��  

                          -20SP ������  Framework  1 
2 401-59-422 �
����  Strip 8  
 401-59-422-20 �
����  Strip  8 

3 2501-59-105 ����.���  Stem 4  
 2501-59-105-20 ����.���  Stem  4 

4 46-59-245�� (SP) ��	����  Flap 4  
 46-59-245-20�� (SP) ��	����  Flap  4 

5 28 0535 -�
�   
� 16´ 1,5-6g´ 38 
+��)  7796-70 

Bolt  
� 16´ 1.5-6g´ 38 
GOST 7796-70 12  

 28 0535-20 -�
�   
� 16´ 1,5-6g´ 38 
+��)  7796-70 

Bolt  
� 16´ 1.5-6g´ 38 
GOST 7796-70  12 

6  *� ��  16 �)  
+��)  6402-70 

Washer 16 OT 
GOST 6402-70 12 12 

7 31 0270 *� ��  16 
+��)  11371-78 

Washer 16 
GOST 11371-78 12  

 31 0270-20 *� ��  16 
+��)  11371-78 

Washer 16 
GOST 11371-78  12 

8 2501-59-109�� (SP) �	���  Door 1  
 2501-59-109-20�� (SP) �	���  Door  1 

9 46-59-419-06 ����  % 23 Edge % 23 1 1 
10 2501-59-73-01 ������	��  Edging 2 2 
11 2501-59-118�� (SP) ����
������  ���)  

)�  21-0287200 
-005-91 

Multiple glass unit 
SP�)   
) U21-0287200-005-
91 

 
2 

 
2 

12 2501-59-134�� (SP) ,�!��  Handle 2  
 2501-59-134-20�� (SP) ,�!��  Handle  2 

13 2501-59-145 ����
�  Panel 1 1 
14 2501-59-73 ������	��  Edging 1 1 
15 46-59-419 ����  % 23 Edge % 23 1 1 
16 2501-59-117�� (SP) ����
������  ���)  

)�  21-0287200 
-005-91 

Multiple glass unit 
SPKT ) U 21-
0287200-005-91 

 
1 

 
1 

17 2501-59-110�� (SP) �	���  Door 1  
 2501-59-110-20�� (SP) �	���  Door  1 

18 40 0460 ��
���
��
�  �	��
  Door packing 2 2 
19  2����  ���	�  

11.2501-59-25 
)� 4980-001-
05786040-2005  
(	  ����
����  �  �
0 -
!��
 ) 

Right lock  
11.2501-59-25 
) U4980-001-
05786040-2005  
(in complete set with 
the keys) 

 
 
 
1 

 
 
 
1 



1102-12��� (KDS) 

 6-63 

 
%  �
� . 

 
Fig. No 

6.19 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

20 2501-59-145-01 ����
�  Panel 1 1 
21  $
��   

11.2501-59-102 
Screw 
11.2501-59-102 2 2 

22 2501-59-135�� (SP) ,�!��  Handle 2  
 2501-59-135-20�� (SP) ,�!��  Handle  2 

23  2����  
�	�  
11.2501-59-26 
)� 4980-001-
05786040-2005 

Left lock 
11.2501-59-26 
) U4980-001-
05786040-2005 

 
 
 
1 

 
 
 
1 

24  ��
���
��
�   
2107-6107018 
(������� ) 

Sealing  
2107-6107018  
(purchased) 10�  10�  

25 2501-59-258-01 ����
�  Panel 1 1 
26 2501-59-257-01 ����
�  Panel 1 1 
27 2501-59-120�� (SP) ����
������  ���)  

)�  21-0287200-005-
91 

Multiple glass unit 
SP�)  ) U 21-
0287200-005-91 

 
1 

 
1 

28 2501-59-73-03 ������	��  Edging 1 1 
29 46-59-419-03 ����  % 23 Edge % 23 1 1 
30  �
����   

11.2501-59-103 
Strip 
11.2501-59-103 2 2 

31  -�
�  � 8-6g´ 30 
+��)  7796-70 

Bolt � 8-6g´ 30 
GOST 7796-70 4 4 

32  *� ��  8)  
+��)  6402-70 

Washer 8T 
GOST 6402-70 

29* 
33** 

29* 
33** 

33 31 0150 *� ��  8 
+��)  11371-78 

Washer 8 
GOST 11371-78 

20* 
28**  

 31 0150-20 *� ��  8 
+��)  11371-78 

Washer 8 
GOST 11371-78  

20* 
28** 

34  &��
����  �5 8-
9.00.02 

Strap 
� C8-9.00.02 1 1 

35  $
��  �5 8-9.00.04 Screw � C8-9.00.04 2 2 
36  �
���
��  ���.
� -

���  �5 8-9.00.03 
Reed 
� C8-9.00.03 1 1 

37 2501-59-101 ,�!��  Handle 2 2 
38  -�
�  � 8-6g´ 20 

+��)  7796-70 
Bolt � 8-6g´ 20 
GOST 7796-70 22 22 

 
 



1102-12��� (KDS) 

 6-64 

 
Figure  6.20  Cab 

 �	��
��   6.20  ���	
�   



1102-12��� (KDS) 

 6-65 

 
%  �
� . 

 
Fig. No 

6.20 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

1 )) 2501-23-2 ,�!��  Handle 2 2 
2 2501-59-158�� (SP) &����	
�0���  Guide 1  
 2501-59-158-20�� (SP) &����	
�0���  Guide  1 

3 2501-59-158-01�� (SP) &����	
�0���  Guide 1  
 2501-59-158-01-20��  

                          -20SP 
 
&����	
�0���  

 
Guide  1 

4 2501-59-159�� (SP) ������� �  Bracket 2  
 2501-59-159-20�� (SP) ������� �  Bracket  2 

5 2501-59-147-02 (
��  Sheet 1 1 
6 2501-59-146 ����
�  Panel 1 1 
7 2501-59-148 ����
�  Panel 1 1 
8 2501-59-147-07 (
��  Sheet 1 1 
9 2501-59-147-06 (
��  Sheet 1 1 
10 2501-59-147 (
��  Sheet 1 1 
11 2501-59-147-01 (
��  Sheet 1 1 
12 2501-59-101-01�� (SP) ������ ** Framework** 1  
 2501-59-101-01-20��  

                          -20SP 
 
������  

 
Framework  1 

13  -�
�  � 8-6g´ 35 
+��)  7796-70 

Bolt � 8-6g´ 35 
GOST 7796-70 4** 4** 

14  +� ��  � 8  
+��)  5915-70 

Nut M8 
GOST 5915-70 4** 4** 

15  *� ��  8)  
+��)  6402-70 

Washer 8T 
GOST 6402-70 

29* 
33** 

29* 
33** 

16 31 0150 *� ��  8 
+��)  11371-78 

Washer 8 
GOST 11371-78 

20* 
28**  

 31 0150-20 *� ��  8 
+��)  11371-78 

Washer 8  
GOST 11371-78  

20* 
28** 

17 2501-59-180�� (SP) ������ ** Cover** 1  
 2501-59-180-20�� (SP) ������  Cover  1 

18 38 5284-01 ���.
��  Spring 2  
 38 5284-20 ���.
��  Spring  2 

19 30 0220 +� ��  � 12´ 1,25 
+��)  15522-70 

Nut � 12´ 1.25 
GOST 15522-70 4  

 30 0220-20 +� ��  � 12´ 1,25 
+��)  15522-70 

Nut � 12´ 1.25 
GOST 15522-70  4 

20 2501-59-185 $
��  Screw 4  
 2501-59-185-20 $
��  Screw  4 

21 46-56-419-02 ����  % 23 Edge % 23 1 1 
22 2501-59-73-02 ������	��  Edging 1 1 
23 2501-59-119�� (SP) ����
������  

��)�  )�  21- 
0287200-005-91 

Multiple glass unit 
SPTK TU 21- 
0287200-005-91 1 1 

24  '����  ����
��
�  
�������  54-00-630 

Clamp for thermos 
fastening 1 1 

25 401-59-260��  +�����  Pocket 1  
 401-59-260-20��  +�����  Pocket  1 



1102-12��� (KDS) 

 6-66 

 
%  �
� . 

 
Fig. No 

6.20 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

26  -�
�  � 8-6g´ 20 
+��)  7796-70 

Bolt � 8-6g´ 20 
GOST 7796-70 22 22 

27 2501-59-150 ������� �  Bracket 1  
 2501-59-150-20 ������� �  Bracket  1 

28 40 0085 �����  Bearing 5 5 
29 2501-59-267 ������� �  Bracket 1  
 2501-59-267-20 ������� �  Bracket  1 

30  2����
�  
53205-8201110  
(�������� ) 

Mirror 
53205-8201110 
(to be purchased) 1 1 

31  -�
�  � 10-6g´ 60 
+��)  7795-70 

Bolt � 10-6g´ 60 
GOST 7795-70 4 4 

32  *� ��  10 �)  
+��)  6402-70 

Washer 10 OT 
GOST 6402-70 8 8 

33 31 0140 *� ��  8 
+��)  6958-78 

Washer 8 
GOST 6958-78 8  

 31 0140-20 *� ��  8 
+��)  6958-78 

Washer 8 
GOST 6958-78  8 

34 2501-59-147-03 (
��  Sheet 4 4 
35 2501-59-142�� (SP) ������� �  Bracket 1  
 2501-59-142-20�� (SP) ������� �  Bracket  1 

36 2501-59-141 �
���  Board 1  
 2501-59-141-20 �
���  Board  1 

37  $
��  $� 4-6g´ 16 
+��)  17473-80 

Screw $� 4-6g´ 16 
GOST 17473-80 4 4 

38  *� ��  4 
+��)  6402-70 

Washer 4 
GOST 6402-70 4 4 

39 2501-59-268 ��0!��  Hook  1 1 
 



1102-12��� (KDS) 

 6-67 

 

 
�	��
��   6.21  ����
����  ��
�	����
��  ���	
#  

Figure  6.21 Cab fans mounting 



1102-12��� (KDS) 

 6-68 

 

6.11  312001-57-2��    ����
����  ��
�	����
��  ���	
#   
                             312001-57-2SP  Cab fan s mounting  

��
 -	�  ��   

���
���
�  

 
Q-ty per unit 

%  
�
� . 

 
Fig. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

6.21 312001-57-2�� (SP) ������	��  	���

� -
����	  ���
��  

Cab fans mounting 
´   

 312001-57-2-20�� (SP) ������	��  	���

� -
����	  ���
��  

Cab fans mounting 
 ´  

 
 
 
 

%  �
� . 
 

Fig. No 
6.21 

��

!���	�  ��  

���
���
�  

 
Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

1 312001-57-2 ������  Cover 1  
 312001-57-2-20 ������  Cover  1 

2 700-40-6955-04 ��
�����
�  Sealing 4 4 
3 45 7375 3864 $���

����  ����
 -

��
�  423780 
Heater fan 423780  

2 
 
2 

4 700-40-6695 ��
���  Ring 4 4 
5 46-57-62 $��
��  Bushing 4  
 46-57-62-20 $��
��  Bushing  4 

6  -�
�  � 6-6g´ 20 
+��)  7798-70 

Bolt M6-6g´ 20 
GOST 7798-70 4 4 

7  *� ��  6)  
+��)  6402-70 

Washer 6T 
GOST 6402-70 12 12 

8 31 0120 *� ��  6 
+��)  6958-78 

Washer 6 
GOST 6958-78 4  

 31 0120-20 *� ��  6 
+��)  6958-78 

Washer 6 
GOST 6958-78  4 

9 312001-57-3 ,����  Frame 2  
 312001-57-3-20 ,����  Frame  2 

10 12.1109.080 3
�����  4

����0 -
�
  	���������  
4

����   
)�  4591.014. 
00232058-98 

Air filter filtering 
element  
TU 4591.014. 
00232058-98  

 
 
2 

 
 
2 

11  -�
�  � 6-6g´ 16 
+��)  7798-70 

Bolt M6-6g´ 16 
GOST 7798-70 8 8 

12 31 0110 *� ��  6 
+��)  11371-78 

Washer 6 
GOST 11371-78 8  

 31 0110-20 *� ��  6 
+��)  11371-78 

Washer 6 
GOST 11371-78  8 

13 2501-57-82 ����
����  Gasket 2 2 



1102-12��� (KDS) 

 6-69 

 
%  �
� . 

 
Fig. No 

6.21 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

14 312001-57-101�� (SP) ����	��
�  Base 1  
 312001-57-101-20��  

                         -20SP ����	��
�  Base  1 
15  -�
�  � 8-6g´ 20 

+��)  7796-70 
Bolt M8-6g´ 20 
GOST 7796-70 6 6 

16  *� ��  8)  
+��)  6402-70 

Washer 8T 
GOST 6402-70 10 10 

17 31 0150 *� ��  8 
+��)  11371-78 

Washer 8 
GOST 11371-78 10  

 31 0150-20 *� ��  8 
+��)  11371-78 

Washer 8 
GOST 11371-78  10 

18  -�
�  � 8-6g´ 16 
+��)  7796-70 

Bolt M8-6g´ 16 
GOST 7796-70 4 4 



1102-12��� (KDS) 

 6-70 

�������   6.22  �	
�������
���  ���	
��  �  ���������  ������  ��������	  �	����  
«���
� » 

Figure  6.22  “Chetra” cab interior parts and assem bly units machine set 



1102-12��� (KDS) 

 6-71 

 
6.12   1101-89-5�� /6��    ���	
���������   ������(  	  ���
�)
#&  ��	
	%  

 	
��
!�
�  ���	
#   «���
� » 
          1101-89-5�� /6��   “Chetra” cab interior parts and assembly units 

machine set 
                              ��
 -	�  ��   


���
���
�  
 

Q-ty per unit 

%  
�
� . 

 
Fig. 
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

6.22 1101-89-5�� * ���
������
���  

��������  ���
��  
«#���� » 

“Chetra” cab interior 
machine set 

´   
 1101-89-6�� ** ���
������
���  


��������  ���
��  
«#���� » 

“Chetra” cab interior 
machine set 

 ´  
 
 

������� ��  
 

 

NOTE 

* - 
�  �
����
�  ����
����
  ��
�	��%	�

#(  ����    
**- 
�  �
����
�  ����
����
  ��
�	%	�
�
  
 

* -  tractor is equipped with a ventilation unit 
** - tractor is equipped with a conditioner  

 
 
 

%  �
� . 
 

Fig. No 
6.22 

��

!���	�  ��  

���
���
�  

 
Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

1 1101-89-2�� -9�  ��

��	��  ��� �
  

�	��  

Left stand facing 
1 1 

2 1101-89-2�� -30 &��
����  �.� ��
 -
��  ���  

Gearbox joystick 
strip 1 1 

3 1101-89-2�� -12 ��

��	��  ����

  
��
����	  
�	��  
�
.���  

Instrument panel 
facing, lower left 

1 1 
4 1101-89-2�� -11 &��
����  ����

  

��
����	  
�	��  
�
.���  

Instrument panel 
strap, lower left 

1 1 
5 1101-89-2�� -3 ��

��	��  ����

  

��
����	  ���	��  
�
.���  

Instrument panel 
facing, lower right 

1 1 
6 1101-89-2�� -15 ��

��	��  �	��
  Door facing 2 2 
7 1101-89-2�� -2 &��
����  ����

  

��
����	  ���	��  
�
.���  

Instrument panel 
strap, lower right 

1 1 
8 1101-89-2�� -19 &��
����  ��
�  Floor strap 1 1 
9 1101-89-2�� -16 ��

��	��  ��
��  

�
.���  
Lower box facing 

1 1 
10 1101-89-2�� -16�  ��

��	��  ��
��  

	��"���  
Upper box facing 

1 1 



1102-12��� (KDS) 

 6-72 

 
%  �
� . 

 
Fig. No 

6.22 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

11 1101-89-5�� -31 &��
����  �.� ��
 -
��  ��	�
�  

Blade joystick strip 
1 1 

12 1101-89-5�� -1�  &��
����  ����

  
��
����	  ���	��  
������  

Instrument panel 
strap, rear right 

1 1 
13 1101-89-2 �� -1 &��
����  ����

  

��
����	  ���	��  
��������  

Instrument panel 
strap, front right 

1 1 
14 1101-89-2�� -9 ��

��	��  ��� �
  

���	��  
Right stand facing 

1 1 
15 1101-89-2�� -20 ��

��	��  ����
 -

���

  ��
����	  
Instrument 
combination facing 1 1 

16 1101-89-2�� -29* ��.�"  	���

��
 -
������  �
���  

Ventilation block 
jacket 1 1 

17 1101-89-2�� -17* ����
�  ����
  �� -
������  

Front roof panel 
1 1 

 1101-89-3�� -17** ����
�  ����
  �� -
������  

Front roof panel 
1 1 

18 1101-89-2�� -7 1������
�  ���	��  Right entresol 1 1 
19 1101-89-2�� -8 �	����  �������

  

���	��  
Right entresol door 

1 1 
20 1101-89-2�� -21�  /
������  �����  �� -

�����

  
Entresol lock stop 

1 1 
21 1101-89-2�� -24 ���.
��  Spring  3 3 
22 1101-89-2�� -25 ��0!��  	���	���  

��
��  
Hook for object’ s 
box 3 3 

23 1101-89-2�� -18 ����
�  ����
  ��� -
���  

Rear roof panel 
1 1 

24 1101-89-2�� -22 �
���
��  !�"
�  
���  

Gearbox jacket plate 
1 1 

25 1101-89-2�� -14 ���
�����
�  Arm rest 2 2 
26 1101-89-2�� -14�  ������  ���
�����
 -

��	  
Arm rest framework 

2 2 
27 1101-89-2�� -6 ��

��	��  �����  

�����
  
Rear wall facing 

1 1 
28 1101-89-2�� -8�  �	����  �������

  


�	��  
Left entresol door 

1 1 
29 1101-89-2�� -7�  1������
�  
�	��  Left entresol 1 1 
30 1101-89-2�� -28 &��
����  ���
��� -

��  % 2 
No.2 radiator strip 

1 1 
31 1101-89-2�� -26 )����7
����
 -

!�����  ������  
Thermal electrical 
assembly 1 1 

32 1101-89-2�� -27 &��
����  ���
��� -
��  % 1 

No.1 radiator strip 
1 1 

33 1101-89-2�� -4 ������  "�
��

� -
�
��  

Fridge cover 
1 1 

34 1101-89-2�� -23 /
������  �����  "� -

��

��
��  

Fridge lock stop 
1 1 



1102-12��� (KDS) 

 6-73 

 
%  �
� . 

 
Fig. No 

6.22 
��

!���	�  ��  


���
���
�  
 

Quantity per unit 

%  
��� . 

 
Pos.  
No 

������!��
�  
 

Designation 

&�
����	��
�  
 

Denomination 
�'(  
UKHL )  

35 1101-89-2�� -5 ������  "�
��

� -
�
��  

Fridge pocket 
1 1 

36 1101-89-2�� -5�  ������  "�
��

� -
�
��  

Fridge pocket 
1 1 

37 1101-89-2�� -21 /
������  �����  Lock  stop 1 1 
38 1101-89-2�� -13 �	����  �
���	  ��� -

��"���
��
�  
Fuse blocks door 

1 1 
39 1101-89-2�� -10 &��
����  ����

  

��
����	  
�	��  
������  

Instrument panel 
strap, rear left 

1 1 
40 1101-89-5�� -10�  &��
����  ����

  

��
����	  
�	��  �� -
������  

Instrument panel 
strap, front left 

1 1 
 

 
 
 
 
 
 
 
 


